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[ Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008
1. TEST REPORT CERTIFICATION

Applicant: CHUNG NAM ELECTRONICS CO., LTD.
12/F, CHUNG NAM BUILDING, NO.1 LOCKHARD
ROAD,WANCHAI, HONGKONG

Manufacturer: CHUNG NAM ELECTRONICS CO., LTD.
12/F, CHUNG NAM BUILDING, NO.1 LOCKHARD
ROAD,WANCHAI, HONGKONG

Equipment Under Test: 802.11 b/g/n 2T3R Mini PCI Card

Trade Name: N/A

Model: WLC-123NR

Date of Test: November 22, 2007- January 21, 2008, and May 12, 2008

APPLICABLE STANDARDS

STANDARD TEST RESULT

FCC Part 15 Subpart C
AND ANSI C63.4:2003

No non-compliance noted

We hereby certify that:

The above equipment was tested by Compliance Certification Services (Shenzhen) Inc. The test data,
data evaluation, test procedures, and equipment configurations shown in this report were made in
accordance with the procedures given in ANSI C63.4: 2003 and the energy emitted by the sample EUT
tested as described in this report is in compliance with the requirements of FCC Rules Part 15 Subpart
C.

The test results of this report relate only to the tested sample EUT identified in this report.

Approved by: Tested By: Tom Gan

"’

\ fpcent/ J&°
Reviewed By: -
Clinton Kao/ Manager Vincent Yao / Assistant manager
COMPLIANCE CERTIFICATION COMPLIANCE CERTIFICATION
SERVICES (SHENZHEN) INC. SERVICES (SHENZHEN) INC.
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[ Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008

2. EUT DESCRIPTION
Product Name 802.11 b/g/n 2T3R Mini PCI Card
Model Number WLC-123NR

IEEE 802.11b/g, 802.11n HT20 : 2412MHz~2462MHz

Frequency Range | 11pp £02 110 HT40 : 2422MHz~2452MHz

IEEE 802.11b : 20.41dBm;
IEEE 802.11g : 20.10dBm;
IEEE 802.11n HT20 : 21.92dBm;
IEEE 802.11n HT40 : 22.11dBm

Transmit Power

Channel Spacing IEEE 802.11b/g ,802.11n HT20/HT40 : SMHz

IEEE 802.11b/g ,802.11n HT20 : 11 Channels
Channel Number IEEE 802.11n HT40 : 7 Channels

IEEE 802.11b: 11, 5.5, 2, 1 Mbps

IEEE 802.11g : 54, 48, 36, 24, 18, 12,9, 6 Mbps

IEEE 802.11n HT20 : 130, 117,104, 78, 65, 58.5, 52, 39, 26, 19.5,
13, 6.5 Mbps

IEEE 802.11n HT40 : 270, 243 ,216, 162, 135, 121.5, 108, 81, 54,
40.5, 27, 13.5Mbps

Transmit Data Rate

IEEE 802.11b : DSSS (CCK, DQPSK, DBPSK)
Type of Modulation | IEEE 802.11g : OFDM (64QAM, 16AQM, QPSK, BPSK)
IEEE 802.11n HT20/40 : OFDM (64QAM, 16QAM, QPSK, BPSK)

Frequency Selection | by software / firmware

Antenna Type Dipole Antenna, Peak Gain 1.8 dBi (XY-Z) at 2.4GHz ( X 2)
Power Source Powered by the Notebook

Note Ralink RF Module Model:RT2860T

Remark:

1. This submittal(s) (test report) is intended for FCC ID:_ Q72WLC123NR filing to comply with Section 15.207,
15.209 and 15.247 of the FCC Part 15, Subpart C Rules.
2. For more details, please refer to the User’s manual of the EUT.

Page 4 Rev. 00



Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP  FCC ID: Q72WLCI123NR

Date of Issue: January 22, 2008

3. DESCRIPTION OF TEST MODES

The EUT is an 802.11n MIMO transceiver in Mini PCI Adapter form factor. It has two transmitter
chains and three receive chains (2 % 3 configurations). The 2 x 3 configuration is implemented
with two outside chains (Chain 0 and 1). 11b/g mode, only examines Chain 0, because only Chain
0 is functional according to the user driver of Ralink. The power is transmitted from TXO0 only at
11b/g normal mode in Ralink solution. The RF chipset is manufactured by Ralink Technology,
Corp. The antenna peak gain 1.8dBi (highest gain) were chosen for full testing.

IEEE 802.11b, 802.11g, 802.11n HT20 mode

The EUT had been tested under operating condition. There are three channels have been tested as

following :
Channel Frequency (MHz)
Low 2412
Middle 2437
High 2462

IEEE 802.11b mode : 1Mbps data rate (worst case) were chosen for full testing. IEEE 802.11g mode :
6Mbps data rate (worst case) were chosen for full testing. IEEE 802.11n HT20 mode : 6.5Mbps data

rate (worst case) were chosen for full testing.

IEEE 802.11n HT40 mode

The EUT had been tested under operating condition. There are three channels have been tested as

following :
Channel Frequency (MHz)
Low 2422
Middle 2437
High 2452

IEEE 802.11n HT40 mode : 6.5Mbps data rate (worst case) were chosen for full testing.

The worst-case data rates are determined according to the description above, based on the
investigations by measuring the PSD and average power across all the data rates, bandwidths,

modulations and spatial stream modes.

The worst-case channel is determined as the channel with the highest output power. The highest

measured output power was at 2437 MHz.
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[ Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008
4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and FCC CRF 47
2.1046, 2046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and 15.247.

5. FACILITIES AND ACCREDITATIONS
5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at
No. 5, Jinao industrial park, No.35 Jukeng Road, Dashuikeng Village, Guanlan Town, Baoan District,
Shenzhen, China

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4: 2003 and
CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of Linearly polarized antennas:
tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum analyzers with
pre-selectors and quasi-peak detectors are used to perform radiated measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for making
measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring Apparatus
and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS LISTINGS

The following accreditation bodies accredit and approve our laboratories, based on ISO/IEC 17025.

USA FCC

Japan VCCI

Canada INDUSTRY CANADA,
Taiwan TAF, BSMI

Copies of granted accreditation certificates are available for downloading from our web site,

http://www.ccsemc.com.
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[ Compliance Certification Services (Shenzhen) Inc.

Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008
6. CALIBRATION AND UNCERTAINTY
6.1 MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been calibrated in
accordance with the manufacturer’s recommendations, and is traceable to recognized national standards.

6.2 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on
the EUT as specified in ETR 028:

Measurement Uncertainty
Conducted emissions +3.59dB
Radiated Emission +2.65dB

This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level
using a coverage factor of k=2.

7. SETUP OF EQUIPMENT UNDER TEST

7.1 SETUP CONFIGURATION OF EUT

See test photographs attached in Appendix 1 for the actual connections between EUT and support
equipment.

7.2 SUPPORT EQUIPMENT

D,lf;;ze Brand Model FCCID Series No. Data Cable | Power Cord
Notebook | TOSHIBA | Satellitt A100|  DoC v6317320Q | Unshiclded | Unshiclded
1.5m 1.8m
Notes:

1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during the test.

2. Grounding was established in accordance with the manufacturer’s requirements and conditions for the intended
use.
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[ Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008

7.3 EUT OPERATING CONDITION

1. Set up all computers like the setup diagram.
2. The “RT2860QA.exe” software was used for testing.
The EUT driver software installed in the host support equipment during testing was RT2860T

RT2860QA Driver.
(1) TX Mode:
Tx Data Rate: MCS=0; 1Mbps Bandwidth 20 (IEEE 802.11b mode)

Power control

MCS=0; 6Mbps Bandwidth 20 (IEEE 802.11g mode)
MCS=0; 6.5Mbps Bandwidth 20 (IEEE 802.11n HT20 mode)
MCS=0; 6.5Mbps Bandwidth 40 (IEEE 802.11n HT40 mode)

IEEE 802.11b Channel Low (2412MHz) TX Power(0 OE (only chain0 TX)
IEEE 802.11b Channel Mid (2437MHz) TX Power(0 OE (only chain0 TX)
IEEE 802.11b Channel High (2462MHz) TX Power(0 0B (only chain0 TX)
IEEE 802.11g Channel Low (2412MHz) TX Power(0 0C (only chain0 TX)
IEEE 802.11g Channel Mid (2437MHz) TX Power( 12 (only chain0 TX)

IEEE 802.11g Channel High (2462MHz) TX Power( 08 (only chain0 TX)
IEEE 802.11n HT20 Channel Low (2412MHz) TX Power0 09 / TX Powerl 09
IEEE 802.11n HT20 Channel Mid (2437MHz) TX Power0 10 / TX Powerl 12
IEEE 802.11n HT20 Channel High (2462MHz) TX Power0 09 / TX Powerl OE
IEEE 802.11n HT40 Channel Low (2422MHz) TX Power0 06 / TX Powerl 0D
IEEE 802.11n HT40 Channel Mid (2437MHz) TX Power0 11 / TX Powerl 12
IEEE 802.11n HT40 Channel High (2452MHz) TX Power0 06 / TX Powerl 0B

(2) RX Mode : Start RX
3. All of the function are under run.

4. Start test.
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[ Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008

8. APPLICABLE LIMITS AND TEST RESULTS

8.1 6dB BANDWIDTH

LIMIT
§ 15.207(a) (2) For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due

PSA Spectrum Analyzer Agilent E4446A US44300399 02/05/2008
Remark: Each piece of equipment is scheduled for calibration once a year.

TEST CONFIGURATION
PSA
EUT —{ Spectrum
Analyzer
TEST PROCEDURE

1. Place the EUT on the table and set it in the transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the
spectrum analyzer.

Set the spectrum analyzer as RBW = 100kHz, VBW = RBW, Span = 20/40MHz, Sweep = auto.
4. Mark the peak frequency and —6dB (upper and lower) frequency.

5. Repeat until all the rest channels are investigated.
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[ Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

FCCID: Q72WLCI123NR

Date of Issue: January 22, 2008

TEST RESULTS
No non-compliance noted
Test Data
Test mode: IEEE 802.11b
Frequency 6dB Bandwidth Limit Margin
Shale (MHz) (kHz) (kHz) (kHz)
Low 2412 12170 500 PASS
Mid 2437 12230 500 PASS
High 2462 12370 500 PASS
Test mode: IEEE 802.11g
Frequency 6dB Bandwidth Limit Margin
Channcl (MHz) (kHz) (kHz) (kHz)
Low 2412 16600 500 PASS
Mid 2437 16630 500 PASS
High 2462 16600 500 PASS
IEEE 802.11n HT20 mode (Two TX)
Channel Frequency 6dB ](sl?ﬁg;v idth Limit Margin
(MHz) Chain 0 Chain 1 (kHz) (kHz)
Low 2412 17700 17730 500 PASS
Mid 2437 17700 17700 500 PASS
High 2462 17700 17730 500 PASS
IEEE 802.11n HT40 mode (Two TX)
6dB Bandwidth .. ]
Frequency Limit Margin
Channel (MHz) : (kHz) : (kHz) (kHZ)
Chain 0 Chain 1
Low 2422 36530 36330 500 PASS
Mid 2437 36530 36400 500 PASS
High 2452 36400 36470 500 PASS
Page 10 Rev. 00



Em Compliance Certification Services (Shenzhen) Inc.

Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

Test Plot

802.11b mode

6dB Bandwidth (CH Low)
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6dB Bandwidth (CH High)
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802.11g mode

6dB Bandwidth (CH Low)
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6dB Bandwidth (CH Mid)
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6dB Bandwidth (CH High)
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802.11n HT20 mode-Chain 0

6dB Bandwidth (CH Low)
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6dB Bandwidth (CH Mid)
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Ref 28 dBm Atten 30 dB

Span 28 MHz
Sveep 2.44 ms (681 pts)

a Mkrl 17.70 MHz
g.32 dB

#Peak
Log

18
dB/

Lo

Offst 1R -\,lwvvwvwawv"ww frmeih Ty -lllrlwwwxm_r

1.85

forf
ety R L= v A e u\.\_ﬂ;

dB

i
o, |/

dBm 7
LAy

M1 52

53 FC

£
FTun

Swp

Center 2.437 88 GHz
#Res BH 168 kHz #\BHW 100 kHz

Span 28 MHz
Sweep 2.44 ms (681 pts)

Page 14

Rev. 00



m Compliance Certification Services (Shenzhen) Inc.

M|

Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

6dB Bandwidth (CH High)
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802.11n HT20 mode-Chain 1

6dB Bandwidth (CH Low)
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6dB Bandwidth (CH Mid)
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6dB Bandwidth (CH High)
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802.11n HT40 mode-Chain 0

6dB Bandwidth (CH Low)
- Agilent 15:02:58 Jan 18, 2008
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6dB Bandwidth (CH Mid)
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6dB Bandwidth (CH High)
% Agilent 15:89:06 Jan 16, 2008
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802.11n HT40 mode-Chain 1

6dB Bandwidth (CH Low)
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6dB Bandwidth (CH Mid)
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#Peak
Log

18
de/
Offst

1.85

dB 1R banres i WW
\

-11.3

dBm ;ﬂ
LAy

T 7

M1 52

33 FC
AA

£0f):
FTun

Swp

Center 2.437 B8 GHz
#Res BH 168 kHz #\JBH 186 kHz

6dB Bandwidth (CH High)
5 Agilent 18:59:32 Jan 16, 2003

Ref 21.85 dBm Atten 30 dB

Span 48 MHz
Sveep 4.84 ms (681 pts)

a Mkrl 36.47 MHz
-1.87 dB

#Peak
Log

18
dE/
Offst

1.85
dB

g AWt AT ey praney

-16.9

1R
[
dBm ;J‘
LeAy
[/

Ml 52

53 FC
AA

£0f
FTun

Swn

Center 2,452 B8 GHz
#Res BH 168 kHz #UBH 100 kHz

Span 48 MHz
Sweep 4.84 ms (681 pts)
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Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008
8.2 MAXIMUM PEAK OUTPUT POWER

LIMIT
§ 15.247(b) The maximum peak output power of the intentional radiator shall not exceed the
following :

§ 15.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands : 1 watt.

§ 15.247(b) (4) Except as shown in paragraphs (c) of this section, if transmitting antennas of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator
shall be reduced below the stated values in paragraphs (b)(1) or (b)(2), and (b)(3) of this section ,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due

PSA Spectrum Analyzer Agilent E4446A US44300399 02/05/2008

Remark: Each piece of equipment is scheduled for calibration once a year.
TEST CONFIGURATION

PSA

EUT ‘ > Spectrum
Analyzer

TEST PROCEDURE
The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set to the peak
power detection.
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Date of Issue: January 22, 2008

TEST RESULTS

No non-compl

iance noted

Total peak power calculation formula:
10 log (10" (Chain 0 Power / 10) + 10" (Chainl Power / 10)).
The maximum antenna gain is 1.8dBi for other than fixed, point-to-point operations, therefore the

limit is 30 dBm(1W). In the legacy mode, the effective antenna gain is 1.8 + 10 x Log (2) = 4.81 dBi.

Test Data

Test mode: IEEE 802.11b

Feqoxy | QuptPover | Qutput Pover | Linit
Chard Result
VH) (dBm) W ()]
Low A12 1981 00052 PASS
Md 2437 2041 010990 1 PASS
Hgh 24 1734 0040 PASS
Remark:

1. At finial test to get the worst-case emission at 1Mbps.

2. The cable assembly insertion loss of 1 dB was Entered as an offset in the spectrum analyzer to allow for direct
reading of power.

Test mode: IEEE 802.11g
Feqoaxy | QuptPovwer | QutptPower | Limit
(hand Result
VH) (dBm) L] )]
Low A12 1635 00815 PASS
Md 2437 2010 010233 1 PASS
Hh | 240 4P 0013 PASS
Remark:

1. At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 1 dB was Entered as an offset in the spectrum analyzer to allow for direct
reading of power.
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Test mode: IEEE 802.11n HT20 mode (Two TX)

Fegey| O O Pover Qupat B Linit
G| v O paamny | oy | |
(dain0 | (minl
Low | A2 1644 1299 1806 0063% PASS
Md | 437 1912 186D 219 Q1552 1 PASS
Hgh | 24 154 1731 1932 000 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 1 dB was Entered as an offset in the spectrum analyzer to allow for direct
reading of power.

Test mode: IEEE 802.11n HT40 mode (Two TX)

o | e o
(han0 | (hainl

Low | 242 1383 1521 178 00574 PASS

Md | 2437 1949 1867 211 0124 1 | PASS

Hgh | 42 4@ 1536 1775 000 PASS

Remark:
1. At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 1dB was Entered as an offset in the spectrum analyzer to allow for direct
reading of power.
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Test Plot

802.11b mode

Peak power (CH Low)
# Agilent 85:21:14 Jan 16, 2003

Ref 28 dBm

#fltten 30 4B

#Peak

Log
14

e

eI

dB/

Offst
1

dB

LgAy

WL 52

Center 2,412 @8 GHz
#Res BH 1 MHz

Channel Power

19.81 dBm /16.0008 MHz

Peak power (CH Mid)
- Agilent B5:20:34  Jan 16, 2063

Ref 28 dBm

span 25 MHz
VEH 3 MHz Sweep 1 ms (601 pts)

Power Spectral Density

-52.23 dBm/Hz

#Atten 30 dB

#Peak

Log
14

N

dB/

?ffst /

dB

LogAw

M1 52

Center 2.437 80 GH=z
#Res BH 1 MHz

Channel Power

20.41 dBm /16.0000 MHz

Span 25 MHz
YEH 3 MHz Sweep 1 ms (BOL pts)

Power Spectral Density

-51.63 dBm/Hz

Page 23 Rev. 00



[ Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCCID: Q72WLCI23NR Date of Issue: January 22, 2008

802.11b mode

Peak power (CH High)
5 Agilent 85:19:42 Jan 16, 2008 R T

Ref 28 dBm #Htten 38 dB

#Peak

Log
14 s M RS I I ="

4B/

?Hst / \\

dB
nw_n"n.l\-'/v/ \\JM L

LeAy

WL 52

Center 2.462 B8 GHz Span 25 MHz
#Res BH 1 MHz VEW 3 MHz Sweep 1 ms (BA1 pts)

Channel Power Power Spectral Density

17.34 dBm /16.0008 MHz -54.70 dBm/Hz

802.11g mode

Peak power (CH Low)

- Agilent B5:24:33  Jan 16, 2063 R T

Ref 20 dBm #Atten 30 4B

#Peak

Log

10 0 TR T WA VR M e | sk M

i/ AL A LA A A AR A
Offst il Nﬁ%‘“
1 ll

dB R h|F| lw"mﬁvﬁ

LgAw
WL 32
Center 2,412 00 GHz Span 25 MHz
#Res BH 1 MHz YEH 3 MHz Sweep 1 ms (601 pts)
Channel Power Power Spectral Density
16.35 dBm /20.0000 MHz -56.66 dBm/Hz
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Peak power (CH Mid)
# Agilent B5:23:56 Jan 16, 2003 R T

Ref 28 dBm #Atten 38 dB

#Peak

Ty P2 i A i e A W

dB/ L ' M

Offst
1

=

dB

[
]

LgAy

WL 52

Center 2.437 00 GHz span 25 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

20.10 dBm /20.00080 MHz -52.91 dBm/Hz

Peak power (CH High)
% Agilent B5:25:26 Jan 16, 2008 R T

3

i

Log

I
Dffst
1

Ref 20 dBm #Atten 30 dB
16 ,wwﬂ%ﬁ
dB 1””1 )

#Peak
L) bt
i/ 7 oty
| T

LgAw

ML 52

Center 2,467 00 GHz Span 25 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

14.79 dBm /20.0000 MHz -58.23 dBm/Hz
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802.11n HT20 Mode — Chain 0

Peak power (CH Low)
- Agilent B5:30:06 Jan 16, 2003

Ref 28 dBm

#Htten 30 dB
#Peak
Log

10 e e b b o
Y — r T a

Oifst 1
dB

'l ‘.ll
AL

o

LeAy

WL 52

Center 2.412 @
#Res BH 1 MHz

GHz
VBH 3 MHz

Channel Power

16.44 dBm /20.0008 MHz

Peak power (CH Mid)
% Agilent B5:29:14  Jan 16, 20683

Ref 26 dBm #Atten 38 dB

Span 25 MHz
Sweep 1 ms (BA1 pts)

Power Spectral Density

-56.57 dBm/Hz

#Peak

i D ol R

4B/ g |

Offst

1
dB

LAy

M1 52

Center 2,437 88 GHz

#Res BH 1 MHz VBH 3 MHz

Channel Power

18.12 dBm /20.0000 MHz

Span 25 MHz
Sweep 1 ms (681 pts)

Power Spectral Density

-53.89 dBm/Hz
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Peak power (CH High)
# Agilent B5:28:11 Jan 16, 2068 R T

Ref 20 dBm #Atten 30 dB
#Peak

Log
10 o, i A

-y Jﬁ L '1 R A T ] 1 rrw%%

?ffst |.|Pf
i

LaAsw

H1 s2
Center 2,462 80 GHz Span 25 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

15.54 dBm /20.0000 MHz -57.47 dBm/Hz

802.11n HT20 Mode — Chain 1

Peak power (CH Low)
¥ Agilent 95:41:33 Jan 16, 2003 R T
Ref 2@ dBm #Atten 30 dB
#Psak
Log
1@ o .15‘ 'f"“mr‘['\' Iin']']'“FrJ""fﬂJ'l"J i H‘f"“f'“r‘r w"‘!i,w""‘n? J?#Fn]n‘—ulf’r" [rm-"-I‘II.m]lI |r||r\"4 quer.
dB/ M ! ! U “u
Offst '
1 n\
dB
. T
LaAw
Hl 32
Center 2.412 BA GHz Span 25 MHz
#Res BH 1 MHz YEBK 3 MHz Sweep 1 ms (6L pts)
Channel Power Power Spectral Density
12.99 dBm /20.0000 MHz -60.02 dBm/Hz
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Peak power (CH Mid)
- Agilent 85:42:26 Jan 16, 2008

Ref 26 dBm #Atten 36 dB

#Peak

Log

dB/ S |

10 S ety WW‘M

Offst
1

dB

LgAw

ML 52

Center 2,437 80 GHz

#Res BH 1 MHz YBH 3 MHz

Channel Power

18.69 dBm /20.0000 MHz

Peak power (CH High)
# Agilent B5:43:18  Jan 16, 2003

Ref 2@ dEm #Atten 30 dB

Span 25 MHz
Sweep 1 ms (681 pts)

Power Spectral Density

-54.32 dBm/Hz

#Peak

Ty L e L T R

B/ VA B

OFfst
1 1

ik

LaAw

WL 52

Center 2,462 88 GHz

#fes BH 1 MHz YEBH 3 MHz

Channel Power

17.31 dBm /20.0000 MHz

Span 25 MHz
Sweep 1 ms (681 pts)

Power Spectral Density

-55.70 dBm/Hz
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802.11n HT40 Mode — Chain 0

Peak power (CH Low)
- Agilent 85:34:18  Jan 16, 2008 R T

Ref 20 dBm #Atten 30 dB
#Peak

Log
16 . W ,

o 7 AT AL AR AL At W*'H

& Ma!kﬁw WM

LgAsw

H1 32
Center 2,422 B8 GHz Span 50 MHz
#Res BH 1 MHz #JBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

13.83 dBm /40.0000 MHz -62.19 dBm/Hz

Peak power (CH Mid)
¥ Agilent B5:35:13 Jan 16, 2003 R T

Ref 20 dBm #Atten 30 4B
#Peak

% O A TN ST T e R ™
o/ VAR 3 N AR ) A

Offst

A |

LaAw

Wl 32
Center 2.437 0@ GHz Span 50 MHz
#Res BH 1 MHz YEW 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

18.49 dBm /40.8000 MHz -56.53 dBm/Hz
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802.11n HT40 Mode — Chain 0

Peak power (CH High)
¥ Agilent B5:36:17  Jan 16, 26683 R T

Ref 28 dBm #Atten 360 dB
#Peak
Log
1@ | M| L PR ' P Pl [P I | I
46/ T L i WW“MW””WWTW “““‘\M
Offst

1 |
dB

LgAsw

H1 32
Center 2,452 B8 GHz Span 50 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

14.82 dBm /40.0000 MHz -62.00 dBm/Hz

802.11n HT40 Mode — Chain 1

Peak power (CH Low)
¥ Agilent 05:40:14  Jan 16, 2003 R T

Ref 20 dBm #fAtten 30 4B
#Peak

Log
16 T allh Bl , e /I ||..-\J.'J'\|IIM| adaod
dB/ W"‘r‘“ e N j’lllhT" W,\.“"#" [ LG N \| I|I LK "\Lﬂl_

Offst hf “l

1
dB o

—

LAy

Wl 32
Center 2.422 8@ GHz Span 50 MHz
#Res BH 1 MHz WEW 3 MHz Sweep 1 ms (BO1 pts)

Channel Power Power Spectral Density

15.21 dBm /40.0008 MHz -60.81 dBm/Hz
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Peak power (CH Mid)

- Agilent 85:39:11 Jan 16, 2008 R T
Ref 28 dBm #Atten 36 dB
#Peak
Log
10 MU LA Y H?WWMWWWMM
dB/ ' l i
Offst f L)

1
dBWWW

LgAsw

ML §2

Center 2,437 88 GHz
#Res BW 1 MHz

Channel Power

Span 50 MHz
YBH 3 MHz Sweep 1 ms (6A1 pts)

Power Spectral Density

18.67 dBm /40.0000 MHz -57.35 dBm/Hz

Peak power (CH High)
- Agilent B5:37:55 Jan 16, 2088 R T

Ref 28 dEm

#Atten 30 B

#Peak

Log
18

dB/

Y

I T ¥ NN T ESPIEWPNE Y, TP LT N |
Ahavﬂrr"’ r W'!l TP\“‘“’T‘I‘ "\.‘TT'T Ld kL WT ?ﬁ' I i3 mm

1 IWI

Offst
1
dB

'y

LaAw

WL 52

Center 2,452 B8 GHz
#Res BH 1 MHz

Channel Power

Span 50 MHz
YEW 3 MHz Sweep 1 ms (681 pts)

Power Spectral Density

15.36 dBm /40.8000 MHz -60.66 dBm/Hz
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

8.3 POWER SPECTRAL DENSITY

LIMIT

§ 15.247(e) For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not greater than 8 dBm in any 3 kHz band during any
time interval of continuous transmission.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due
PSA Spectrum Analyzer Agilent E4446A US44300399 02/05/2008
Power Splitter Mini-Circuits ZN2PD-9G SF078500430 07/30/2008

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST CONFIGURATION

PSA
EUT | Spectrum
Analyzer
Combiner mode
chain 0
EUT COMBINER | PSA Spectrum
chain 1 Analyzer
TEST PROCEDURE

1. Place the EUT on the table and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

2. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, Span = 300kHz, Sweep=100s
3. Record the max. reading.

4. Repeat the above procedure until the measurements for all frequencies are completed.

Page 32 Rev. 00



A

Compliance Certification Services (Shenzhen) Inc.

Report No: SZ071122B01-RP FCCID: Q72WLC123NR

Date of Issue: January 22, 2008

TEST RESULTS

No non-compliance noted

Total power spectral density calculation formula:
10 log (10" (Chain 0 PPSD / 10) + 10" (Chainl PPSD / 10)).

IEEE 802.11b Mode

Channel Fr((;(/}lll-lezn)cy (I:iI;Sn]l)) (Ei];nnilt) Result
Low 2412 -17.59 PASS
Mid 2437 -16.62 8.00 PASS
High 2462 -18.08 PASS

Remark:

1. At finial test to get the worst-case emission at 1Mbps.
2. The cable assembly insertion loss of 1.05 dB Entered as an offset in the spectrum analyzer to allow for
direct reading of power.

IEEE 802.11g Mode

Frequency PPSD Limit
Channel (MHz) (dBm) (dBm) Result
Low 2412 -17.46 PASS
Mid 2437 -13.54 8.00 PASS
High 2462 -18.64 PASS
Remark:

1. At finial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 1.05 dB Entered as an offset in the spectrum analyzer to allow for
direct reading of power.

IEEE 802.11n HT20 mode (Two TX)

SLELLTH Fr(?\(}l;fzn)cy ChainP;) Sl():hain 1 PP(Sd]L:l())tal (I&il;nni.t) Result
Low 2412 -18.55 |-22.54 -17.09 PASS
Mid 2437 -13.81 |-16.62 -11.98 8.00 PASS
High 2462 -17.90 |[-18.28 -15.08 PASS

Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 1.05dB Entered as an offset in the spectrum analyzer to allow for
direct reading of power.
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IEEE 802.11n HT40 mode (Two TX)

Frequency PPSD PPSD Total Limit
Channel |~y i) [Chain 0 [Chain1]| (dBm) (@Bm) | Result
Low 2422 -20.73 -21.40 -18.04 PASS
Mid 2437 -14.65 -17.97 -12.99 8.00 PASS
High 2452 -20.43 -21.62 -17.97 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 1.05dB Entered as an offset in the spectrum analyzer to allow for
direct reading of power.

IEEE 802.11b Combined mode (Two TX)

Frequency PPSD Limit
Channel (MHz) (dBm) (dBm) Result
Low 2412 -23.18 PASS
Mid 2437 -16.60 8.00 PASS
High 2462 -8.68 PASS
Remark:

1. At finial test to get the worst-case emission at 1Mbps.
2. The cable assembly insertion loss of 4.5 dB Entered as an offset in the spectrum analyzer to allow for
direct reading of power.

IEEE 802.11g Combined mode (Two TX)

Frequency PPSD Limit
Channel (MHz) (dBm) (dBm) Result
Low 2412 -17.92 PASS
Mid 2437 -14.48 8.00 PASS
High 2462 -19.41 PASS
Remark:

1. At finial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 4.5 dB Entered as an offset in the spectrum analyzer to allow for
direct reading of power.
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IEEE 802.11n HT20 Combined mode (Two TX)

Frequency PPSD Limit
Channel (MHz) (dBm) (dBm) Result
Low 2412 -20.10 PASS
Mid 2437 -15.00 8.00 PASS
High 2462 -19.59 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 4.5dB Entered as an offset in the spectrum analyzer to allow for

direct reading of power.

IEEE 802.11n HT40 Combined mode (Two TX)

Frequency PPSD Limit
Channel (MHz) (dBm) (dBm) Result
Low 2422 -34.49 PASS
Mid 2437 -14.94 8.00 PASS
High 2452 -22.49 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 4.5dB Entered as an offset in the spectrum analyzer to allow for

direct reading of power.
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4|

Test Plot

802.11b mode

PPSD (CH Low)

- Agilent 03:48:40 Jan 16, 2008 R
Mkrl 2.411 998 5 GHz

Ref 268 dBm Atten 38 dB -17.59 dBm
#Peak

Log
14
dB/
Dffst
1.85
dB

e WRARARAA AR A n/g\ nnapaAAAARAANN
a o VRO ey

53 FC

£
50k
Swp

Center 2.412 886 & GHZ Span 308 kHz
#Res BH 3 kHz #UBK 18 kHz #5weepn 100 5 (GA1 pts)

PPSD (CH Mid)

¥ Agilent 85:51:14  Jan 16, 2003 R
Mkrl 2.436 991 @ GHz

Ref 20 dBm Atten 36 dB -16.62 dBm
#Peak

Log
18
dB/
Offst
1.85
dB

o LLAAAARR AR RAAARA R AAARAAAAAAAA A
a sl TTRVRETTV Y vy e

£
50k
Svp

Center 2.437 000 @ GHz - Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #3weep 180 s (601 pts)
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PPSD (CH High)
¥ Agilent 83:54:13 Jan 16, 2008

Ref 28 dBm Atten 38 dB

R T
Mkrl 2,461 9391 @ GHz

-18.88 dBm

#Peak
Log

19
dB/

Offst
1.85
dB

$
o DALAAARAAR AR AR AR nnm,.nﬂﬂu

AAAANAAAL
VTV

53 FC

£
258k

Swp

Start 2.461 530 @ GHz -
#Res BH 3 kHz #YBW 18 kHz

802.11g mode

PPSD (CH Low)
3 Agilent 09:09:09 Jan 16, 2008

Ref 2@ dEm Atten 36 dB

Stop 2.462 156 8 GHz
#3peen 100 5 (6A1 pts)

Mkrl 2.411 992 @ GHz
-17.46 dBm

#Peak
Log

19
dB/
Offst

1.85
dB

#____DQH

LgAv i A FA f\_nf‘\./

WL 52

$3 FC

£f):
>S50k

SWp

Center 2.412 8080 B GHz -
sRes BH 3 kHz #WBH 10 kHz
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PPSD (CH Mid)
- Agilent 89:82:17 Jan 18, 2668

Ref 26 dBm Atten 38 dB

Mkrl 2.436 992 5 GHz
-13.54 dBm

#Peak
Log

18
dB/

Offst
1.85
dB

i
i

LgAw
H1 32

Y
[

53 FC

£
50k

Swp

Center 2.437 @08 @ GHz -
#Res BH 3 kHz #UBH 10 kHz

PPSD (CH High)
- Agilent §9:06:00 Jan 16, 2863

Ref 2@ dEm Atten 36 dB

Span 308 kHz
#3peepn 100 5 (GA1 pts)

R T
Mkrl 2.461 992 5 GHz
-18.64 dBm

#Peak
Log

19
dB/

Offst
1.85
dB

R

LaAw b5 o [ I I ~
I}

WL 52

VY

$3 FC

£f):
>S50k

SWp

Center Z.462 @00 B GHz

#fhes BH 3 kHz #YBW 16 kHz
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802.11n HT20 Mode-Chain 0

PPSD (CH Low)

- Agilent 83:13:16 Jan 16, 2008 R T
Mkrl 2.411 998 5 GHz
Ref 26 dBm Atten 38 dB -18.55 dBm

#Peak
Log

18
dB/

Offst
1.85
dB

e
B
>
ﬁ

LaAv e ,/
W

ML 52

53 FC

£
50k

Swp

Center 2412 088 @ GHz Span 308 kHz
#Res BH 3 kHz #UBH 18 kHz #3peepn 100 5 (GA1 pts)

PPSD (CH Mid)

- Agilent 89:24:24  Jan 16, 2008 R T
Mkrl 2.436 992 5 GHz
Ref 2@ dEm Atten 36 dB -13.31 dBm

#Peak
Log

19
dB/

Offst
1.85
dB 1

Lo |V M A M\/\M\mﬂw FW

WL 52

$3 FC

£f):
>S50k

SWp

Center 2.437 088 @ GHz Span 3848 kHz
#Res BH 3 kHz #JBW 10 kHz #3weep 100 5 (BAL pts)
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PPSD (CH High)

- Agilent 83:27:56 Jan 18, 2008 R T

Ref 26 dBm

Mkrl 2.461 991 @ GHz
Atten 38 dB -17.98 dBm

#Peak
Log

18
dB/

Offst
1.85
dB

| e

LgAw i

ML 52

53 FC

£
50k

Swp

Center 2.462 G080 B GHz
#Res BH 3 kHz

- Span 308 kHz
#UBH 18 kHz #3peepn 100 5 (GA1 pts)

802.11n HT20 Mode-Chain 1

PPSD (CH Low)

4 Agilent 11:16:25 Jan 16, 2688 R

Ref 21.85 dBm

Mkrl 2.411 992 @ GHz
Atten 38 dB -22.54 dBm

#Peak
Log

19
dB/

Offst
1.85
dB

LAy

T

WL 52

33 FC

£
£ 58k

Swp

Start 2.411 858 @ GHz
#Res BH 3 kHz

" Stop 2.412 158 @ GHz
#WBH 18 kHz #5weep 100 s (BA1 pts)
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=

PPSD (CH Mid)

¥ Agilent 11:19:13  Jan 16, 2008 R

Mkrl 2.435 991 § GHz
Ref 21.85 dBm Atten 30 dB -16.62 dBm
#Peak
Log
16
dB/
Dffst
1.85
dB

oAy [0 e [ /J

ML §2
53 FC

i
B
>
ks
{

£(f)
50k
Swp

Center 2,437 000 B GHz - Span 308 kHz
#Res BH 3 kHz #\/BH 18 kHz #3peen 100 5 (6A1 pts)

PPSD (CH High)

¥ Agilent 11:29:08 Jan 16, 2003 R

Mkrl 2.451 996 @ GHz
Ref 21.85 dBm Atten 36 dB -18.28 dBm
#Peak
Log
18
dB/
Offst
1.85
dB

—
B
:

LaAw V\vf\ iy )

WL 52
33 FC

£
50k
Svp

Center 2.462 000 @ GHz - Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #3weep 180 s (601 pts)
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802.11n HT40 Mode-Chain 0

PPSD (CH Low)
- Agilent 89:40:34  Jan 16, 2008

Ref 28 dBm

Atten 38 dB

R T
Mkrl 2,421 991 @ GHz
-28.73 dBm

#Peak
Log

19
dB/

Offst
1.85
dB

LgAsw

[

ML §2 I

53 ch

il

VW

T

£
258k

Swp

Center 2,422 808 @ GHz

#Res BW 3 kHz

PPSD (CH Mid)
¥ Agilent §9:34:22 Jan 16, 2003

Ref 28 dEm

#YBW 18 kHz

Atten 36 dB

- Span 388 kHz
#3peen 100 5 (6A1 pts)

R T
Mkrl 2.436 391 5 GHz
-14.65 dBm

#Peak
Log

19
dB/

Offst
1.85
dB

LaAw

=]
==

33 FC

ML s2 ,/'\/\U

£0f
f>58k

Svp

Start 2.436 859 @ GHz

#Res BH 3 kHz

=

#4BW 18 kHz

Page 42

Stop 2.437 158 @ GHz
#3weep 180 s (601 pts)
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PPSD (CH High)
- Agilent 89:37:02 Jan 16, 2008

Ref 28 dBm

Atten 38 dB

R T
Mkrl 2,451 991 5 GHz
-28.43 dBm

#Peak
Log

19
dB/

Offst
1.85
dB

LgAsw

-y

ML §2 A

§3 FC v

v

£
258k

Swp

Center 2,457 680 & GHz

#Res BW 3 kHz

802.11n HT40 Mode-Chain 1

PPSD (CH Low)
3 Agilent 11:07:43 Jan 16, 2008

Ref 21.85 dBm

#YBW 18 kHz

Atten 36 dB

Span 308 kHz
#3peen 100 5 (6A1 pts)

Mkrl 2.421 992 5 GHz
-21.48 dBm

#Peak
Log

19
dB/

Offst
1.85
dB

LaAw
Wl 32 i

= Sy

AasaE

£f):
>S50k

SWp

Center 2.422 B
#Res BH 3 kHz

@ 8 GHz

#YBW 16 kHz

" Span 388 kHz
#3weep 100 5 (BAL pts)
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PPSD (CH Mid)

- Agilent 11:10:04 Jan 16, 2008 R
Mkrl 2.436 991 5 GHz
Ref 21.85 dBm Atten 30 dB -17.97 dBm

#Peak
Log

19
dB/

Offst
1.85
dB

I

WL 2 ﬂ/\./\/\ w/\ f/\/n/ mx\ /\/\ /\ /\/‘n ﬂ

ssrC[V VT T [ iy LB T

£
258k

Swp

Center 2,437 000 B GHz - Span 308 kHz
#Res BH 3 kHz #\/BH 18 kHz #3peen 100 5 (6A1 pts)

PPSD (CH High)

¥ Agilent 11:12:42 Jan 16, 2003 R T
Mkrl 2.451 991 5 GHz
Fef 21.85 dBm Atten 36 dB -21.62 dBm

#Peak
Log

19
dB/

Offst
1.85
dB

LgAv ﬂ

Wes2l s Ao oL /\f\ Ah aala B

53 P[] U\/ UV“W T VAV \{’UVU

£

50k

Svp

Center 2.452 000 @ GHz - Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #3weep 180 s (601 pts)
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=

IEEE 802.11b Combined mode (Two TX)

PPSD (CH Low)

¥ Agilent 15:17:28 May G, 2003 R T

Mkrl 2.411 852 4 GHz
Ref 20 dBm #Atten 30 dB -23.18 dBm
#Peak
Log
16
dB/
Dffst
45
dB 1

AN A AR AAAAAAARA AR A A Al g

o LT VVWVVUUV\H\H/V\W\U//\H/\/Uﬂuﬂvﬂwﬂvﬂvﬂ

ML §2
53 FC

£(f)
50k
Swp

Center 2,412 800 B GHz - Span 308 kHz
#Res BH 3 kHz #\/BH 18 kHz #3peen 100 5 (6A1 pts)

PPSD (CH Mid)

¥ Agilent 15:07:28 May 5, 2003 R T

Mkrl 2.436 983 9 GHz
Ref 20 dBm #Atten 30 dB -16.68 dBm
#Psak
Log
14
de/
Offst
4.5
dB

WL 52
33 FC

8
o IAAAARAR AR AL A8 AR Lol annnnad AAARARARALL
Y | VI

£
50k
Svp

Center 2.437 886  GHz Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #3weep 180 s (601 pts)
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PPSD (CH High)

¥ Agilent 15:12:89 May 5, 2003 R T

Mkrl 2.461 986 4 GHz
Ref 20 dBm #Atten 36 dB -8.68 dBm
#Peak
Log
19
dB/
Offst
4.5
dB

Py

Y A O D WA N A L Y D

LgAsw

ML §2
53 FC

£(f)
50k
Swp

Center 2.462 @08 & GHz" Span 308 kHz
#Res BH 3 kHz #\/BH 18 kHz #3peen 100 5 (6A1 pts)

IEEE 802.11g Combined mode (Two TX)

PPSD (CH Low)

¥ Agilent 15:17:21 May 5, 2003 R T

Mkrl 2.411 983 9 GHz
Ref 20 dBm #Atten 36 dB -17.92 dBm
#Peak
Log
19
dB/
Offst
4.5
dB

— |
e
_____:50

LgAsw o A i

M1 szwv /‘/\\f\/ WVVMWM .

53 FC

£(f)
50k
Swp

Center 2,417 808 @ GHz Span 308 kHz
#Res BH 3 kHz #\/BH 18 kHz #3peen 100 5 (6A1 pts)
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PPSD (CH Mid)

¥ Agilent 15:19:56 May 5, 2003 R T
Mkrl 2.436 983 9 GHz
Fef 28 dBm #Atten 38 4B -14.48 dBm

#Peak
Log

19
dB/

Offst
4.5
dB

i
T P2V WP A AT “ A ns A AT
Y V W/

M1 52
33 FC

£
50k
Svp

Center 2.437 BAG B GHz Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #3weep 180 s (601 pts)

PPSD (CH High)

- Agilent 15:22:42 May 5, 2003 R T

Mkrl 2.461 983 4 GHz
Ref 28 dBm #Atten 30 dB -13.41 dBm
#Peak
Log
14
dB/
Offst
45
dB

5
-7 Wkt B A YA u/ R N e A%

YV, Ty
ML $2
53 FC

£
50k
Swp

Center 2.462 8800 GHz Span 308 kHz
#Res BH 3 kHz #UBK 18 kHz #5weepn 100 5 (GA1 pts)
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IEEE 802.11n HT20 Combined mode (Two TX)

PPSD (CH Low)
- Agilent 15:25:54 May 5, 2063

Ref 2@ dEm #Atten 30 dB

R T
Mkrl 2.411 984 4 GHz
-20.18 dBm

#Peak
Log

19
dB/
Offst

4.5
dB

a3

LaAw

ML 52 MN Wvﬂ“\ va W

$3 FC

£f):
>S50k

SWp

Center 2.412 8080 B GHz -
sRes BH 3 kHz #WBH 10 kHz

PPSD (CH Mid)
# Agilent 15:32:26 May G, 2008

Ref 28 dBm #Atten 30 dB

Span 3848 kHz
#3weep 100 5 (BAL pts)

R T
Mkrl 2.436 985 9 GHz
-15.88 dBm

#Peak
Log

19
dB/

Offst
4.5
dB

_E:zop

LaAy [ ey ™

M1 52

53 FC

£0F
58k

Swp

Center 2,437 @06 & GHz  ~
#Res EH 3 kHz #UBW 10 kHz
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PPSD (CH High)

¥ Agilent 15:35:40 May 5, 2003 R T
Mkrl 2.461 984 9 GHz
Fef 28 dBm #Atten 38 4B -19.59 dBm

#Peak
Log

19
dB/

Offst
4.5
dB

=1
(

I

5

2

¥

gt PN LWavs Wa ke

M1 52
33 FC

£
50k
Svp

Center 246270080 B GHz Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #3weep 180 s (601 pts)

IEEE 802.11n HT40 Combined mode (Two TX)

PPSD (CH Low)

- Agilent 16:13:44 May 5, 2003 R T

Mkrl 2.421 896 9 GHz
Ref 28 dBm #Atten 30 dB -34.49 dBm
#Peak
Log
14
dB/
Offst
45
dB

LgAv ﬂ AR Il I8l

H132W\IV\V W\/\VW AV\/I\/\/W

53 FC N

£
50k
Swp

Center 2,422 ABB B GHz - Span 308 kHz
#Res BH 3 kHz #UBK 18 kHz #5weepn 100 5 (GA1 pts)
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PPSD (CH Mid)

# Agilent 16:83:52 May 5, 2083

Ref 28 dEm

#Atten 30 B

R T

Mkrl 2.436 385 4 GHz

-14.94 dBm

#Peak
Log

19
dB/

Offst
4.5
dB

LaAw

A

53 FCf 77

TR AT
Y

K\UM/A/\

NEATN NIVAR

N
U

£0f
f>58k

Svp

Center 2.437 BB 0 GHz
#Res BH 3 kHz

PPSD (CH High)

- Agilent 16:06:05 May 5, 2003

Ref 28 dBm

#4BW 18 kHz

#Atten 30 dB

Span 308 kHz

#3weep 180 s (601 pts)

R T
Mkrl

2.451 984 4 GHz
-22.49 dBm

#Peak
Log

19
dB/
Offst

45
dB

LgAw

w sel LA [

A

$3 ke[ [

VRN

£
50k

Swp

Center 2.452 @80 6 GHz
#Res BW 3 kHz

#YBH 18 kHz
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8.4 CONDUCTED SPURIOUS EMISSION

LIMITS

§ 15.247(d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the and that contains
the highest level of the desired power, based on either an RF conducted or a radiated
measurement.

Attenuation below the general limits specified in § 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in § 15.205(a), must also comply with the
radiated emission limits specified in § 15.209(a) (see § 15.205(c)).

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due
PSA Spectrum Analyzer Agilent E4446A US44300399 02/05/2008
Power Splitter Mini-Circuits ZN2PD-9G SF078500430 07/30/2008

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST CONFIGURATION

PSA
EUT —{ Spectrum
Analyzer
Combiner mode
chain 0
EUT COMBINER > PSA Spectrum
chain 1 Analyzer
TEST PROCEDURE

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals
that require further investigation or measurements on the radiated emissions site.

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to
100 KHz. The video bandwidth is set to 100 KHz.

Measurements are made over the 30MHz to 26GHzrange with the transmitter set to the lowest,
middle, and highest channels.

TEST RESULTS

No non-compliance noted
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==;’

IEEE 802.11b / CH Low

30MHz ~2.9GHz

¥ Agilent 12:53:42 Jan 16, 2008 R T

Mkrl 2.417 GHz
Ref 128 dBpY Atten 30 dB 112.36 dBpY
#Peak
Log
16
dB/
Dffst
1.85
dB
Dl
92.4
dBpY

LgAsw

g

ML §2
53 FC \

A JIENN

Swp WMWWMWWWWW" ’ R

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~ 26.5GHz

¥ Agilent 12:54:43  Jan 16, 2003 R T

Mkrl 25.83 GHz
Ref 128 dBpY Atten 36 dB 56.68 dBpY
#Peak
Log
18
dB/
Offst
1.85
dB
ol
92.4
dBpl

LaAw

M1 52
33 FC

T ¢ I N Lt ) LW ¥ T adtrali Vv

Swp T o

Start 2,90 GHz ” Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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IEEE 802.11b / CH Mid

30MHz ~ 2.9GHz

¥ Agilent 12:56:46 Jan 16, 2008 R T

Mkrl 2.441 GHz
Ref 128 dBpY Atten 30 dB 112.94 4EpY
#Peak
Log
16
dB/
Dffst
1.85
dB
Dl
92.9
dBpY

LgAsw

— e

ML §2
53 FC \

£(f)
FTun | | n

3T I IR IV APPSR WO NPT N FY S PR v A

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~26.5GHz

¥ Agilent 12:58:13 Jan 16, 2003 R T

Mkrl 24.22 GHz
Ref 128 dBpY Atten 36 dB 57.73 depV
#Peak
Log
18
dB/
Offst
1.85
dB
ol
92.9
dBpl

LaAw

M1 52
33 FC

£(F:
FTun L U e A WV NP AN I S

Svp T

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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IEEE 802.11b / CH High

30MHz ~ 2.9GHz

- Agilent 13:09:37  Jan 16, 2008 R
Mkrl 2.468 GHz
Ref 126 dBpY Atten 30 dB 118.96 4BEpY

#Peak

Log 1

19
dB/
Offst

1.85

dB

]
31.6
dBpl

LgAsw

M1 52
53 FC

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~26.5GHz

¥ Agilent 13:10:12  Jan 16, 2003 R T

Mkrl 25.16 GHz
Ref 120 dBpY Atten 36 dB 57.66 dBpY
#Peak
Log
18
dB/
Offst
1.85
dB
ol
91.8
dBpl

LaAw

M1 52 1

$3 FC W

G PPN W T T
FTun

Svp

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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IEEE 802.11g / CH Low

30MHz ~ 2.9GHz
# Agilent 13:12:27 Jan 16, 2003

Ref 126 dBEpV

Atten 38 dB

Mkrl 2.412 GHz
111.54 dBpV

#Peak
Log

o

19
dB/

Offst
1.85
dB

]
31.5

dBpY
LgAsw

M1 52

53 FC

£0F): WWWWWWWW

FTun

Swp

Start 38 MHz
#Res BH 180 kHz

2.9GHz ~26.5GHz
F Agilent 13:13:04  Jan 16, 2088

Ref 128 dEpY

#YBW 188 kHz

Atten 36 dB

Stop 2.980 GHz
Sweep 346.1 ms (6L pts)

Mkrl 23.16 GHz
57.98 dEpY

#Peak
Log

19
dB/

Offst
1.85

dB

1]
91.5

dBpl
LaAw

M1 52

33 FC

Db Pl s s

Pl N W YL S T T

FTun

Svp

Start 2.99 GHz ”
#Res BH 100 kHz

#VBEW 188 kHz
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IEEE 802.11g / CH Mid

30MHz ~ 2.9GHz

- Agilent 13:14:19 Jan 16, 2008 R

Mkrl 2.441 GHz
Ref 120 dBpY Atten 30 dB 114.47 dBpV
#Peak 1
Log 7
16
dB/
Offst
1.85
dB

D
34.5
dBpl

LgAsw

M1 52

i
$3 FC | N/L\M

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~26.5GHz

¥ Agilent 13:14:59 Jan 16, 2003 R

Mkrl 25.12 GHz
Ref 120 dBpY Atten 36 dB 57.23 depV
#Peak
Log
18
dB/
Offst
1.85
dB
ol
94.5
dBpl

LaAw

M1 52 1

53 FC

| e M, Mﬁww
AV ENCVI I W YA T
FTun
SWn

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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IEEE 802.11g / CH High

30MHz ~ 2.9GHz

¥ Agilent 13:16:15 Jan 16, 2008 R T
Mkrl 2.455 GHz
Ref 126 dBpY Atten 30 dB 183.41 4Bp¥

#Peak
Log

19
dB/

Ao

Offst
1.85
dB

]
53.4
dBpl

LgAsw

M1 52

53 FC
b

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~26.5GHz

¥ Agilent 13:18:23 Jan 16, 2003 R

Mkrl 2.422 GHz
Ref 120 dBpY Atten 36 dB 163.75 dEpY
#Peak
Log
18
dB/
Offst
1.85
dB
ol
83.7
dBpl

LaAw

s 3o

M1 52

53 FC J

£
FTun
Svp

Start 30 MHz Stop 2.980 GHz
#Res BH 100 kHz #\VEH 186 kHz Sweep 346.1 ms (6L pts)
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802.11n HT20 Mode-Chain 0 / CH Low

30MHz ~ 2.9GHz

- Agilent 13:19:02 Jan 16, 2008 R
Mkrl 2.422 GHz
Ref 126 dBpY Atten 30 dB 183.80 4BpVY

#Peak
Log

19
dB/

TN

Offst
1.85
dB

]

83.7

dBpY
LgAsw

M1 52

53 FC JM

L0 U ISP RS FENTERN MR St P e
un

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~26.5GHz

¥ Agilent 13:19:44  Jan 16, 2003 R

Mkrl 25.32 GHz
Ref 120 dBpY Atten 36 dB 56.68 dBpY
#Peak
Log
18
dB/
Offst
1.85
dB
ol
83.7
dBpl

LaAw

M1 52 1

53 FC
o N N LT c . WW

BUF [ o foee? o
FTun

Svp

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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802.11n HT20 Mode-Chain 0 / CH Mid

30MHz ~2.9GHz

- Agilent 13:23:42 Jan 18, 2668 R

Mkrl 2.431 GHz
Ref 126 dBpY Atten 30 dB 188.20 dBpY
#Peak
Log 1
18 G
dB/
Dffst
1.85
dB
Dl
38.2
dBpY

LgAw

Ml 52

53 FC MJ “xw#
E%Eﬁ w*ﬁ”wMﬁMWW*“WM&NW%«“%“*W&WWHMWN?MMwﬁﬁMWWAnAJMMWMmWWWJA#w s

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #JBW 108 kHz Sweep 346.1 ms (BB pts)

2.9GHz ~ 26.5GHz

- Agilent 13:25:01 Jan 16, 2863 R

Mkrl 24.34 GHz
Ref 120 dBpY Atten 36 dB 56.36 dBpY
#Peak
Log
14
dB/
Offst
1.85
dB
ol
88.2
dBpY

LaAw

Ml 52 "

53 FC

L b %mbq m WW
£t WW LT VR T Wk T
FTun
SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

==;’

802.11n HT20 Mode-Chain 0 / CH High

30MHz ~ 2.9GHz

- Agilent 13:28:19 Jan 16, 2008 R

Mkrl 2.455 GHz
Ref 126 dBpY Atten 30 dB 184,85 dBpY
#Peak
Log
16
dB/
Dffst
1.85
dB
Dl
34.1
dBpY

LgAsw

Sr

M1 52

$3 FC n J}J

l-g'l('a o A A bl et e i MLWM e

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~26.5GHz

¥ Agilent 13:29:18  Jan 16, 2003 R

Mkrl 25.24 GHz
Ref 120 dBpY Atten 36 dB 56.99 dBpY
#Peak
Log
18
dB/
Offst
1.85
dB
ol
84.1
dBpl

LaAw

M1 52

1|
83 FC
4 S CTRRIRRY I S
FTun
Svp

Start 2,90 GHz ” Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

802.11n HT20 Mode-Chain 1 / CH Low

30MHz ~2.9GHz

- Agilent 12:34:12 Jan 185, 2008 R T
Mkrl 2.417 GHz
Ref 125 dEpY Atten 38 dB 181.72 dBpY

#Peak
Log

18
dB/
Offst

1.85
dB

o

]
81.7

dBpY
LgAw

Ml 52
53 FC

£0F:
FTun _‘J b%

Swp EVRTT: MR SRR RSP ST WP T AT e T

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #JBW 108 kHz Sweep 346.1 ms (BB pts)

2.9GHz ~ 26.5GHz

- Agilent 12:35:17 Jan 16, 2863 R T

Mkrl 25.268 GHz
Ref 128 dBpY Atten 36 dB 57.65 dBpV
#Peak
Log
14
dB/
Offst
1.85
dB

ol
81.7
dBpv

LaAw

Ml 52
$3 FC

1

Pl
£0f)
FTun ) iy e Ah‘m“m FMMWWWMW

Swp WMW O

Start 2.98 GHz " Stop 26.50 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

802.11n HT20 Mode-Chain 1 / CH Mid

30MHz ~ 2.9GHz

- Agilent 12:37:40  Jan 16, 2008 R T
Mkrl 2.436 GHz
Ref 128 dBpY Atten 30 dB 187.44 4BpY

#Peak
Log

16
dB/ 1
Offst
1.85
dB

1]

a7.4
dBpV

LgAsw

ML §2
53 FC ) l

a0 =

3 I RN P TV TN VO TR U R RS TR SO S A

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~26.5GHz

¥ Agilent 12:38:27 Jan 16, 2003 R T

Mkrl 25.12 GHz
Ref 128 dBpY Atten 36 dB 53.64 depY
#Peak
Log
18
dB/
Offst
1.85
dB
ol
87.4
dBpl

LaAw

M1 52
33 FC

5
£
FTun vl MMWMWWW

Swp [ e ¥

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

802.11n HT20 Mode-Chain 1/ CH High

30MHz ~2.9GHz

- Agilent 12:40:89 Jan 15, 2008 R T
Mkrl 2.455 GHz
Ref 125 dEpY Atten 38 dB 186.61 dBpY

#Peak
Log

18
dB/
Offst

1.85
dB

]
56.8

dBpY
LgAw

Ml 52
53 FC l

FTun b,

YA I IOPSPT, CEsryImerye SFPPRT oY NSTRPRYUFTY BRSSP WH ey i AT

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #JBW 108 kHz Sweep 346.1 ms (BB pts)

2.9GHz ~ 26.5GHz

- Agilent 12:48:54 Jan 16, 2863 R T

Mkrl 25.88 GHz
Ref 128 dBpY Atten 36 dB 56.91 dBpV
#Peak
Log
14
dB/
Offst
1.85
dB

ol
86.8
dBpv

LaAw

Ml 52
$3 FC

£(5); 7
FTun N SN PN MMWMM

SWp REAT o

Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

802.11n HT40 Mode-Chain 0 / CH Low

30MHz ~2.9GHz

- Agilent 14:13:87  Jan 18, 2008 R T
Mkrl 2.431 GHz
Ref 185 dEpY Atten 18 dB 99.89 dEpV

#Peak
Log

18
dB/
Offst

1.85

dB

Dl
73.49

dBpY \
LgAw

ML $2 / 1\4“
. | e BN
3 N N T Y P N

FTun
Swp L e iiramaendompond Towp bbopted AL YRR L TRV

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #JBW 108 kHz Sweep 346.1 ms (BB pts)

2.9GHz ~ 26.5GHz

- Agilent 14:19:54 Jan 16, 2863 R T

Mkrl 3.21 GHz
Ref 1603 dBpY Atten 18 dB 37.89 dBpY
#Peak
Log
14
dB/
Offst
1.85
dB

ol
73.9
dBpv

LaAw

Ml 52
$3 FC

£0f
FTun NS ! MJMWMWW

Swp [ R +

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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m Compliance Certification Services (Shenzhen) Inc.
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

802.11n HT40 Mode-Chain 0 / CH Mid

30MHz ~2.9GHz

- Agilent 14:21:26 Jan 185, 2008 R T
Mkrl 2.441 GHz
Ref 126 dEpY Atten 38 dB 185.69 dEpY

#Peak
Log

18
dB/
Offst

T

1.85
dB

]
80.1
dBpl

LgAw

Ml 52 / \
53 FC \Mh

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #JBW 108 kHz Sweep 346.1 ms (BB pts)

2.9GHz ~ 26.5GHz

- Agilent 14:22:00 Jan 16, 2863 R T

Mkrl 25.12 GHz
Ref 120 dBpY Atten 36 dB 57.52 dBpV
#Peak
Log
14
dB/
Offst
1.85
dB
ol
851
dBpY

LaAw

Ml 52 1

3 FC “mfﬁ;hﬁ*”
A RSO LT L TR AT

G ST TRV A VAN
FTun
SWp

Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

802.11n HT40 Mode-Chain 0 / CH High

30MHz ~2.9GHz

- Agilent 14:23:27  Jan 16, 2008 R T

Mkrl 2.446 GHz
Ref 126 dBpY Atten 30 dB 99.60 JBpY
#Peak
Log
16
dB/
Dffst
1.85
dB
Dl
79.6
dBpY

LgAsw

—

M1 52

$3 FC /\‘k

£(f)
FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~ 26.5GHz

¥ Agilent 14:24:15 Jan 16, 2003 R T

Mkrl 26.42 GHz
Ref 120 dBpY Atten 36 dB 57.16 dBpY
#Peak
Log
18
dB/
Offst
1.85
dB
ol
79.6
dBpl

LaAw

Ml 52 1

%3 FC

bl , b e I, g J’meukf“w”ﬂww\fﬁyﬂj
£ [ oo T W
FTun
Svp

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

802.11n HT40 Mode-Chain 1 / CH Low

30MHz ~2.9GHz

- Agilent 12:43:58  Jan 16, 2008 R T
Mkrl 2.431 GHz
Ref 128 dBpY Atten 30 dB 181.23 4BpY

#Peak
Log

19
dB/

Offst
1.85
dB

Y

]
81.1
dBpl

LgAsw

M1 52
53 FC

i R

77T« T PRI (XENEVE NN R St W TSI TSI Y FUSTNTI P S vt g

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~ 26.5GHz

¥ Agilent 12:44:46  Jan 16, 2003 R T

Mkrl 25.81 GHz
Ref 128 dBpY Atten 36 dB 56.71 dBpY
#Peak
Log
18
dB/
Offst
1.85
dB
ol
81.1
dBpl

LaAw

M1 52
33 FC

£(F):
FTun | Il Ll b, MMWWMW

Swp  [TEFEpL L

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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—_— m Compliance Certification Services (Shenzhen) Inc.
~ Report No: SZ071122B01-RP  FCC ID: Q72WLCI23NR

Date of Issue: January 22, 2008

802.11n HT40 Mode-Chain 1 / CH Mid

30MHz ~2.9GHz
¥ Agilent 12:47:04  Jan 16, 2008

Ref 128 dBEpV Atten 38 dB

Mkrl 2.441 GHz
184.58 dBEpV

#Peak
Log

19
dB/

=

Offst
1.85
dB

]
54.6

dBpl

LgAsw

M1 52

53 FC

£(f)
FTun

L
s

77T« I NPSPRRFTOINE (ENRVURNS YA FNRT VN A TIPSR X LN

Start 38 MHz
#Res BH 180 kHz #\BW 168 kHz

2.9GHz ~ 26.5GHz
% Agilent 12:47:48  Jan 16, 2088

Ref 128 dEpY Atten 30 dB

Stop 2.980 GHz
Sweep 346.1 ms (6L pts)

Mkrl 24.18 GHz
26.84 dEpY

#Peak
Log

19
dB/

Offst
1.85
dB

ol
54.6

dEpY

LaAw

M1 52

33 FC

£0fh

Flun |, e T N PN MMW

Svp T TR ¥ N

Start 2.99 GHz -
#Res BH 100 kHz #+VEW 188 kHz

Page 68

Stop 26.50 GHz
Sweep 2,846 5 (6L pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

802.11n HT40 Mode-Chain 1/ CH High

30MHz ~2.9GHz

- Agilent 12:43:21 Jan 185, 2008 R T
Mkrl 2.488 GHz
Ref 125 dEpY Atten 38 dB 108.64 dEpY

#Peak
Log

18
dB/
Offst

1.85
dB

ey

]
50.6

dBpY
LgAw

Ml 52
53 FC K

£
FTun k“w“M

S 3T T VRPN EYaPCYON ST We NPT WP FESEIY TE TSI PO e TR

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #JBW 108 kHz Sweep 346.1 ms (BB pts)

2.9GHz ~ 26.5GHz

- Agilent 12:50:08 Jan 16, 2863 R T

Mkrl 25.88 GHz
Ref 128 dBpY Atten 36 dB 56.98 dBpV
#Peak
Log
14
dB/
Offst
1.85
dB

ol
80.6
dBpv

LaAw

Ml 52
$3 FC

E%E)n e MWWMW [\

Swp 'IWWMW e W

Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

IEEE 802.11b Combined mode (Two TX)/ CH Low

30MHz ~2.9GHz

¥ Agilent 16:47:40 May 5, 2088 R T
Mkrl 2.417 GHz
Ref 120 dBpY #Atten 30 dB 163.86 dBpV

Peak
Log

18
dB/
Offst
4.5
dB

D
53.9
dBpl

LgAw

e

Ml 52

53 FC ) hhwwﬁ

£053: T T e e o T e e e i

FTun
Swp

Start 30 MHz Stop 2.988 GHz
#Res BH 100 kHz #VBH 180 kHz Sweep 346.1 ms (601 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:48:13 May 5, 2063 R T

Mkrl 24.38 GHz
Ref 126 dBpl #Atten 30 dB 51.92 dBpV
Feak
Log
18
dB/
Offst
4.5
dB

0
83.9
dBpv

LaAw

Ml 52
$3 FC

£0F): R
FTun
SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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m Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

==;’

IEEE 802.11b Combined mode (Two TX)/ CH Mid

30MHz ~ 2.9GHz

- Agilent 16:49:53 May 5, 2003 R T

Mkrl 2.441 GHz
Ref 120 dBpY #Atten 30 dB 185.34 JdBpl
Peak
Log
14
dB/
Offst
45
dB

]
85.3
dBpl

LgAw

— e

M1 52

53 FC u»)h*mw

£ Rearphapa LT T R D R Y T T L

FTun
Swp

Start 30 MHz Stop 2.988 GHz
#Res BH 180 kHz #JBW 168 kHz Sweep 346.1 ms (BAL pts)

2.9GHz ~26.5GHz

¥ Agilent 16:50:37 May 5, 2003 R T

Mkrl 26.42 GHz
Ref 126 dBpV #Atten 30 dB 61.18 dBpl
Peak
Log
14
de/
Offst
4.5
dB
0]
85.3
dEpV

LaAw

Ml 52 A

53 FC pmﬁfﬁw Hqﬁﬂuf*w«ww“ﬂ;ﬁmfﬁkwﬂﬂwnﬂdfﬁhvﬂ»ﬂ W

£ ¥
FTun
Svp

Start 2,90 GHz ” Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

IEEE 802.11b Combined mode (Two TX) / CH High

30MHz ~2.9GHz

- Agilent 16:52:09 May 5, 2088 R T
Mkrl 2.485 GHz
Ref 120 dBpY #Atten 30 dB 167.61 dBpV

Peak
Log

1
18
dB/ {
Offst
4.5
dB

]
57.6
dBpl

LgAw

Ml 52

53 FC
| .

£0fy: b S YT I e e W
FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #JBW 108 kHz Sweep 346.1 ms (BB pts)

2.9GHz ~ 26.5GHz

- Agilent 18:52:52 May 5, 2063 R T

Mkrl 25.16 GHz
Ref 126 dBpl #Atten 30 dB 58.79 dBpV
Feak
Log
18
dB/
Offst
4.5
dB

1]
87.6
dBpv

LaAw

O

Ml 52

$3 FC | lmﬁWWMMWWWV

£f):
FTun
SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

IEEE 802.11g Combined mode (Two TX)/ CH Low

30MHz ~ 2.9GHz

¥ Agilent 17:04:29 May 5, 20083 R T
Mkrl 2.412 GHz
Ref 126 dBpY #Atten 30 dB 182.86 JBpY

Peak
Log

19
dB/
Offst
45
dB

D
5.7
dBpl

LgAsw

o

M1 52
53 FC

E(fy [T W i o TR T Ly T e v T T

FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~26.5GHz

¥ Agilent 17:04:58 May 5, 2003 R T

Mkrl 24.42 GHz
Ref 126 dBpV #Atten 30 dB 61.42 dBpl
Peak
Log
14
de/
Offst
4.5
dB
0]
§2.7
dEpV

LaAw

e
[+

M1 52

S T T L o e e e

W
£0fh o

FTun
Svp

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

IEEE 802.11g Combined mode (Two TX)/ CH Mid

30MHz ~2.9GHz

- Agilent 15:02:41 Apr 28, 2008 T
Mkrl 2.436 GHz
Ref 126 dEpY #Atten 36 dB 1687.41 dBpY

#Peak
Log

18
dB/
Offst

—

o
dB
]

57.4
dBpl

LgAw

Ml 52

53 FC

MMNM#MWVwﬁﬂh#uwuwwwﬁwwﬁ¢hﬁﬂwNmew#»mumw»Am@Mmmwdﬂme»amvvwﬂhﬁhw*“U “ﬁ“iw”“
£
FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #JBW 108 kHz Sweep 346.1 ms (BB pts)

2.9GHz ~ 26.5GHz

- Agilent 15:59:52 May 5, 2063 R T

Mkrl 25.12 GHz
Ref 126 dBpl #Atten 30 dB 51.78 dBpV
Feak
Log
18
dB/
Offst
4.5
dB

D
84.1
dBpv

LaAw

[

Ml 52

53 FL | L i WMWM R
£iF): ”

FTun
SWp
Start 2.99 GHz © Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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m Compliance Certification Services (Shenzhen) Inc.
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

IEEE 802.11g Combined mode (Two TX) / CH High

30MHz ~ 2.9GHz

¥ Agilent 17:06:25 May 5, 2003 R T
Mkrl 2.465 GHz
Ref 126 dBpY #Atten 30 dB 187.53 4Bp¥

Peak
Log

1
19
dB/ 1
Offst
45
dB
D
5.7
dBpl

LgAsw

M1 52

§3 FC | WVNJkM%aNW

B0 oo AT T T Ty o T e G W
FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~26.5GHz

¥ Agilent 17:07:02 May 5, 2003 R T

Mkrl 24.34 GHz
Ref 126 dBpV #Atten 30 dB F0.65 dBpl
Peak
Log
14
de/
Offst
4.5
dB
0]
§2.7
dEpV

LaAw

M1 52

53 chmmw \VAWWWWMMWM

£
FTun
Svp

=

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

IEEE 802.11n HT20 Combined mode (Two TX)/ CH Low

30MHz ~2.9GHz

¥ Agilent 17:14:51 May 5, 2003 R T

Mkrl 2.422 GHz
Ref 120 dBpV #Atten 36 dB 95,10 dBpl
Peak
Log
19
dB/
Offst
4.5
dB
1]
75.1
dBpV

LgAsw

S

M1 52

S3 FC HJ
; et ) A & " " A e JM [t o

£(f) L i e Ll Ll o h

FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~ 26.5GHz

¥ Agilent 17:15:37 May 5, 2003 R T

Mkrl 25.26 GHz
Ref 120 dBEpV #Atten 30 dB 6@.44 dEpY
Peak
Log
18
dB/
Offst
4.5
dB
ol
75.1
dBpV

LaAw

[0 b

Ml 32
53 FC o ] WMWM

g [
FTun
Svp

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

IEEE 802.11n HT20 Combined mode (Two TX)/ CH Mid

30MHz ~2.9GHz

¥ Agilent 17:16:49 May 5, 2088 R T
Mkrl 2.446 GHz
Ref 120 dBpY #Atten 30 dB 99.76 dBpV

Peak
Log
14
dB/ 1
Dffst
45
dB
Dl
79.8
dBpY

LgAw

Ml 52

53 FC wa%

£ R 1 T e T I o e e

FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #JBW 108 kHz Sweep 346.1 ms (BB pts)

2.9GHz ~ 26.5GHz

¥ Agilent 17:17:32 May 5, 2003 R T
Mkrl 25.68 GHz

Ref 120 dBpY #Atten 30 dB 61.18 dBpY
Feak

Log
14
dB/
Offst
4.5
dB
ol
79.8
dBpY

LaAw

Ml 52

53 FC e
. L WwWWMMWM

e

FTun
SWp
Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

IEEE 802.11n HT20 Combined mode (Two TX)/ CH High

30MHz ~2.9GHz

¥ Agilent 17:18:40 May 5, 2003 R T

Mkrl 2.455 GHz
Ref 120 dBpV #Atten 36 dB 181.37 dBpl
Peak
Log
19
dB/
Offst
4.5
dB
ol
31.4
dBpV

LgAsw

Ao

M1 52
S3 FC
. ﬂqwna.m»-'”J i,

E(F) patdialaln ey WS T T WP, ¥R Y e e M L
FTun
Swp

Start 30 MHz Stop 2.968 GHz
#Res BH 106 kHz #BH 180 kHz Sweep 346.1 ms (601 pts)

2.9GHz ~ 26.5GHz

¥ Agilent 17:19:08 May 5, 2003 R T

Mkrl 25.12 GHz
Ref 120 dBEpV #Atten 30 dB 6@.76 dBEpY
Peak
Log
18
dB/
Offst
4.5
dB
ol
81.4
dBpV

LaAw

iz

Ml $2 i
$3 FC o |t Al A

P m b

£t |7 !
FTun
Svp

Start 2,90 GHz Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

IEEE 802.11n HT40 Combined mode (Two TX)/ CH Low

30MHz ~2.9GHz

¥ Agilent 17:21:03 May 5, 2088 R T
Mkrl 2.422 GHz
Ref 120 dBpY #Atten 30 dB £7.28 dBpV

Peak
Log
14
dB/
Dffst
45
dB
Dl
67.3
dBpY

LgAw

el

Ml 52
53 FC

£Fy: o P g b A o N T e S

FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #JBW 108 kHz Sweep 346.1 ms (BB pts)

2.9GHz ~ 26.5GHz

¥ Agilent 17:21:28 May 5, 2003 R T
Mkrl 25.12 GHz

Ref 120 dBpY #Atten 30 dB 66.84 dBpY
Feak

Log
14
dB/
Offst
4.5
dB

0
67.3
dBpY

LaAw

Ml S2
53 FCMM bt b e e 1 M
£0F): N

FTun
SWp

T

Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT40 Combined mode (Two TX)/ CH Mid

30MHz ~ 2.9GHz

¥ Agilent 17:23:22 May 5, 2008 R T
Mkrl 2.436 GHz
Ref 126 dBpY #Atten 30 dB 92.22 JdBpY

Peak
Log

19
dB/
Offst
45
dB

D
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Ml 52
53 FC

O N YR T T PR VT e B P SO L M

FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 346.1 ms (6L pts)

2.9GHz ~26.5GHz

¥ Agilent 17:23:52 May 5, 2003 R T

Mkrl 24.14 GHz
Ref 126 dBpV #Atten 30 dB 61.15 dBpl
Peak
Log
14
de/
Offst
4.5
dB
0]
7o
dEpV

LaAw

M1 52

$3 FC W
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g [T

FTun
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Start 2,90 GHz " Stop 26.58 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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IEEE 802.11n HT40 Combined mode (Two TX)/ CH High

30MHz ~2.9GHz

¥ Agilent 17:24:49 May 5, 2088 R T
Mkrl 2.4668 GHz
Ref 120 dBpY #Atten 30 dB 96.29 dBpV

Peak
Log
14
dB/
Dffst
45
dB
Dl
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dBpY
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Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #JBW 108 kHz Sweep 346.1 ms (BB pts)

2.9GHz ~ 26.5GHz

¥ Agilent 17:25:14 May 5, 2003 R T
Mkrl 25.16 GHz

Ref 120 dBpY #Atten 30 dB 66.837 dBpV
Feak

Log
14
dB/
Offst
4.5
dB

0
76.3
dBpY

LaAw

Ml 52

o N TP AN VLY Vil alhe s o

£f):
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Eed)

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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8.5 RADIATED EMISSIONS
8.5.1 TRANSMITTER RADIATED SUPURIOUS EMSSIONS

LIMITS

§ 15.205 (a) Except as shown in paragraph (d) of this section, only spurious emissions are

permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 -0.110 16.42 —16.423 399.9 -410 45-5.15
10.495 - 0.505 16.69475 — 16.69525 608 — 614 5.35-5.46
2.1735-2.1905 16.80425 — 16.80475 960 — 1240 7.25-17.75
4.125-4.128 25.5-25.67 1300 — 1427 8.025-8.5
2. 17725-4.17775 37.5-38.25 1435 -1626.5 9.0-9.2
2. 20725-4.20775 73 -74.6 1645.5 — 1646.5 93-95
6.215-6.218 74.8-75.2 1660 - 1710 10.6 —12.7
6.26775 — 6.26825 108 —121.94 1718.8 —1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 —-2300 14.47 - 14.5
8.291 — 8.294 149.9 — 150.05 2310 -2390 15.35-16.2
8.362 — 8.366 156.52475 — 156.52525 2483.5 -2500 17.7-21.4
8.37625 — 8.38675 156.7 - 156.9 2655 —-2900 22.01 -23.12
8.41425 — 8.41475 162.0125 - 167.17 3260 — 3267 23.6-24.0
12.29 -12.293 167.72 -173.2 3332 -3339 31.2-31.8
12.51975 — 12.52025 240 — 285 3345.8 — 3358 36.43 -36.5
12.57675 - 12.57725 322 -3354 3600 — 4400 (2)
13.36 —13.41

1 Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

§ 15.205 (b) Except as provided in paragraphs (d) and (e), the field strength of emissions

appearing within these frequency bands shall not exceed the limits shown is Section 15.209. At
frequencies equal to or less than 1000 MHz, compliance with the limits in Section 15.209 shall
be demonstrated using measurement instrumentation employing a CISPR quasi-peak detector.
Above 1000 MHz, compliance with the emission limits in Section 15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in Section 15.35 apply to
these measurements.

§ 15.209 (a) Except as provided elsewhere in this Subpart, the emissions from an intentional
radiator shall not exceed the field strength levels specified in the following table :

Frequency (MHz) Field Strength (mV/m) Measurement Distance (m)
30-88 100* 3
88-216 150* 3
216-960 200* 3
Above 960 500 3

Note: Except as provided in paragraph (g), fundamental emissions from intentional radiators operating
under this Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or
470-806 MHz. However, operation within these frequency bands is permitted under other sections of this
Part, e.g., Sections 15.231 and 15.241.
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§ 15.209 (b) In the emission table above, the tighter limit applies at the band edges.

Frequency (Hz) Field Strength Field Strength
il (nV/m at 3-meter) (dBpV/m at 3-meter)
30-88 100 40
88-216 150 435
216-960 200 46
Above 960 500 54

MEASUREMENT EQUIPMENT USED

966 RF CHAMBER 2
Name of Equipment | Manufacturer Model Serial Number Calibration Due
PSA Spectrum Analyzer Agilent E4446A US44300399 02/05/2008
EMI Test Receiver R&S ESCI 1166.5950 03 01/13/2009
Pre-Amplifier MITEQ N/A IAFS42-00102650-42-10P-42, 02/14/2008
Bilog Antenna SCHWAZBECK CBL6143 5082 06/09/2008
Turn Table EMCO 2081-1.21 N/A N.CR
Antenna Tower CT N/A N/A N.C.R
Controller CT N/A N/A N.C.R
RF Comm. Test set HP 8920B US36142090 N.C.R
Site NSA C&C N/A N/A 06/09/2008
Horn Antenna TRC N/A N/A 03/04/2008
Remark: Each piece of equipment is scheduled for calibration once a year.
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TEST CONFIGURATION

Below 1 GHz
—/—
Antenna

e tower

‘ Im ‘ Bi-log
EUT ‘ ‘ // antenna

4m /

Spectrum

. I %\ analyzer

v v | \

Turntable 1.5m Im 1
oA HEE
| | l |

Reference ground plane J/
Above 1 GHz
Antenna
e tower
n V d arI;It(e)Irllllla
EUT
i /
Spectrum
/ analyzer
v v
Turntable 1 5m Im h—
A A ~ Pre-amp —.‘_g % E
l | l |
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TEST PROCEDURE

1

. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 10 meter

open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

. White measuring the radiated emission below 1GHz, the EUT was set 3 meters away from

the interference-receiving antenna, which was mounted on the top of a variable-height
antenna tower. White measuring the radiated emission above 1GHz, the EUT was set 1
meters away from the interference-receiving antenna.

. The antenna is a broadband antenna, and its height is varied from one meter to four meters

above the ground to determine the maximum value of the field strength. Both horizontal and
vertical polarization of the antenna are set to make the measurement.

. For each suspected emission, the EUT was arranged to its worst case and then the antenna

was tuned to heights from 1 meter to 4 meters and the table was turned from 0 degrees to 360
degrees to find the maximum reading.

. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

. If the emission level of the EUT in peak mode was 10 dB lower than the limit specified, then

testing could be stopped and the peak values of the EUT would be reported. Otherwise the
emissions that did not have 10 dB margin would be re-tested one by one using peak,
quasi-peak or average method as specified and then reported in a data sheet.

Note :

1.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 KHz
for Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1 MHz

3.

for Peak detection and frequency above 1GHz.
The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 10 Hz for Average detection (AV) at frequency above 1GHz.
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TEST RESULTS

Below 1 GHz

Operation Mode:  Normal link Test Date: January 19, 2008

Temperature: 20°C Tested by: Tom

Humidity: 70 % RH Polarity: Ver. / Hor.

Detector . .. 7
Freq. (MHz) Alll_;./l:lol. Mode lt‘e;llgdm)g F(zllc]t;))r 2;1;“:/1/18) (I(il]r;mz] 7;11) Safe((l;’:;rgm
(PK/QP) uv u u

35.850 \Y Peak 38.17 -9.12 29.05 40.00 -10.95
54.750 \Y Peak 44 .44 -16.38 28.06 40.00 -11.94
232.950 \Y Peak 44.75 -12.88 31.87 46.00 -14.13
372.333 \Y Peak 48.52 -9.00 39.52 46.00 -6.48
639.500 \Y Peak 47.85 -5.12 42.73 46.00 -3.27
750.333 \Y Peak 39.06 -4.34 34.72 46.00 -11.28
35.850 H Peak 35.67 -9.12 26.55 40.00 -13.45
62.400 H Peak 42.64 -17.43 25.21 40.00 -14.79
283.800 H Peak 44.03 -11.49 32.54 46.00 -13.46
372.333 H Peak 47.70 -9.00 38.70 46.00 -7.30
640.666 H Peak 41.63 -5.11 36.52 46.00 -9.48
750.333 H Peak 39.92 -4.34 35.58 46.00 -10.42

Notes:

1. Measuring frequencies from 30 MHz to the 1GHz.

2. Radiated emissions measured in frequency range from
instrument using Peak/Quasi-peak detector mode.

3.Data of measurement within this frequency range shown * ---

30 MHz to 1000MHz were made with an

”” in the table above means the reading

of emissions are attenuated more than 20dB below the permissible limits or the field strength is too

small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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Above 1 GHz
Operation Mode:  TX /IEEE 802.11b / CH Low Test Date: January 19, 2008
Temperature: 20°C Tested by: Tom
Humidity: 56 % RH Polarity: Ver. / Hor.
Antenna: DACO (TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AV, Ant./ CL P.e a!( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1526.66 \ 55.90 -—- -9.32 46.58 -—- 74.00 54.00 -7.42 Peak
1926.66 \ 55.95 -—- -7.75 48.20 -—- 74.00 54.00 -5.80 Peak
2180.00 \ 57.99 -—- -6.75 51.24 -—- 74.00 54.00 -2.76 Peak
4858.33 \ 46.45 -—- 0.74 47.19 -—- 74.00 54.00 -6.81 Peak
N/A
1720.00 H 59.14 - -8.56 50.58 - 74.00 54.00 -3.42 Peak
2063.33 H 57.61 - -7.21 50.40 - 74.00 54.00 -3.60 Peak
2250.00 H 57.06 - -6.47 50.59 - 74.00 54.00 -3.41 Peak
4875.00 H 47.21 -—- 0.77 47.98 -—- 74.00 54.00 -6.02 Peak
N/A
Antenna: DAC1(TX1)
Actual Fs
Freq. |Ant. Pol. Pea'k AV, Ant./ CL P'e al'( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1650.00 \Y 56.70 - -8.83 47.87 - 74.00 54.00 -6.13 Peak
1763.33 \Y 56.25 - -8.39 47.86 - 74.00 54.00 -6.14 Peak
2063.33 \ 56.86 --- -7.21 49.65 --- 74.00 54.00 -4.35 Peak
4833.33 \ 45.20 --- 0.69 45.89 --- 74.00 54.00 -8.11 Peak
N/A
1710.00 H 58.07 -—- -8.60 49.47 -—- 74.00 54.00 -4.53 Peak
2100.00 H 56.75 -—- -7.06 49.69 --- 74.00 54.00 -4.31 Peak
2283.33 H 57.31 -—- -6.34 50.97 -—- 74.00 54.00 -3.03 Peak
4916.66 H 4591 -—- 0.66 46.57 -—- 74.00 54.00 -7.43 Peak
N/A
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode:  TX/IEEE 802.11b / CH Mid Test Date: January 19, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Antenna: DACO(TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AV, Ant./ CL P.e a!( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1286.66 \% 58.32 --- -10.59 47.73 --- 74.00 54.00 -6.27 Peak
1406.66 \% 58.93 --- -9.93 49.00 --- 74.00 54.00 -5.00 Peak
1500.00 \Y 58.63 -9.42 49.21 74.00 54.00 -4.79 Peak
4891.66 \Y 45.87 0.79 46.66 74.00 54.00 -7.34 Peak
N/A
1393.33 H 57.86 -10.01 47.85 74.00 54.00 -6.15 Peak
1686.66 H 57.89 -8.69 49.20 74.00 54.00 -4.80 Peak
2070.00 H 56.74 -7.18 49.56 74.00 54.00 -4.44 Peak
4825.00 H 46.77 0.68 47.45 74.00 54.00 -6.55 Peak
N/A
Antenna: DAC1(TX1)
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. |Ant. Pol. . . . . .. Margin
(MHz) | (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1330.00 \% 59.36 -10.36 49.00 74.00 54.00 -5.00 Peak
1500.00 \% 58.79 -9.42 49.37 74.00 54.00 -4.63 Peak
1720.00 \% 58.10 -8.56 49.54 74.00 54.00 -4.46 Peak
4866.66 \% 46.21 0.75 46.96 74.00 54.00 -7.04 Peak
N/A
1333.33 H 59.00 --- -10.34 48.66 --- 74.00 54.00 -5.34 Peak
1413.33 H 59.22 --- -9.90 49.32 --- 74.00 54.00 -4.68 Peak
2230.00 H 56.86 -6.55 50.31 74.00 54.00 -3.69 Peak
4850.00 H 45.89 0.72 46.61 74.00 54.00 -7.39 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.

b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode:  TX /IEEE 802.11b / CH High Test Date: January 19, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Antenna: DACO(TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AV, Ant./ CL P.e a!( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1326.66 \% 60.17 --- -10.37 49.80 --- 74.00 54.00 -4.20 Peak
1500.00 \% 60.87 --- -9.42 51.45 --- 74.00 54.00 -2.55 Peak
1786.66 \Y 56.96 -8.30 48.66 74.00 54.00 -5.34 Peak
4900.00 \Y 45.47 0.81 46.28 74.00 54.00 -7.72 Peak
N/A
1703.33 H 57.54 -8.62 48.92 74.00 54.00 -5.08 Peak
1860.00 H 57.33 -8.01 49.32 74.00 54.00 -4.68 Peak
2170.00 H 56.64 -6.79 49.85 74.00 54.00 -4.15 Peak
4883.33 H 46.10 0.78 46.88 74.00 54.00 -7.12 Peak
N/A
Antenna: DAC1(TX1)
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. |Ant. Pol. . . . . .. Margin
(MHz) | (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1330.00 \Y 60.58 -10.36 50.22 74.00 54.00 -3.78 Peak
1496.66 \Y 61.28 -9.44 51.84 74.00 54.00 -2.16 Peak
1706.66 \% 59.36 -8.61 50.75 74.00 54.00 -3.25 Peak
4925.00 \% 46.73 0.85 47.58 74.00 54.00 -6.42 Peak
N/A
1263.33 H 57.34 --- -10.72 46.62 --- 74.00 54.00 -7.38 Peak
1356.66 H 57.74 --- -10.21 47.53 --- 74.00 54.00 -6.47 Peak
1680.00 H 57.07 -8.71 48.36 74.00 54.00 -5.64 Peak
4950.00 H 45.80 0.89 46.69 74.00 54.00 -7.31 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.

b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode:  TX /IEEE 802.11g/ CH Low Test Date: January 19, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Antenna: DACO(TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AV, Ant./ CL P.e a!( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1326.66 \% 59.48 --- -9.44 50.04 --- 74.00 54.00 -3.96 Peak
1496.66 \% 58.55 --- -8.62 49.93 --- 74.00 54.00 -4.07 Peak
1703.33 \Y 56.61 -6.76 49.85 74.00 54.00 -4.15 Peak
4808.33 \% 46.58 0.65 47.23 74.00 54.00 -6.77 Peak
N/A
1333.33 H 59.41 -10.34 49.07 74.00 54.00 -4.93 Peak
1656.66 H 56.08 -8.81 4727 74.00 54.00 -6.73 Peak
2073.33 H 57.02 -7.17 49.85 74.00 54.00 -4.15 Peak
4825.00 H 46.59 0.68 4727 74.00 54.00 -6.73 Peak
N/A
Antenna: DAC1(TX1)
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. |Ant. Pol. . . . . . . Margin
(MHz) | (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1330.00 \% 59.80 -10.36 49.44 74.00 54.00 -4.56 Peak
1710.00 \% 58.65 -8.60 50.05 74.00 54.00 -3.95 Peak
2166.66 \% 56.68 -6.80 49.88 74.00 54.00 -4.12 Peak
4816.66 \% 45.59 0.66 46.25 74.00 54.00 -1.75 Peak
N/A
1496.66 H 59.88 --- -9.44 50.44 --- 74.00 54.00 -3.56 Peak
1790.00 H 56.45 --- -8.28 48.17 --- 74.00 54.00 -5.83 Peak
2046.66 H 56.28 -7.28 49.00 74.00 54.00 -5.00 Peak
4816.66 H 46.31 0.66 46.97 74.00 54.00 -7.03 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.

b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode:  TX/IEEE 802.11g/ CH Mid Test Date: January 19, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Antenna: DACO(TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AV, Ant./ CL P.e a!( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1430.00 \% 57.71 --- -9.80 47.91 --- 74.00 54.00 -6.09 Peak
1713.33 \Y 58.03 -8.58 49.45 74.00 54.00 -4.55 Peak
2106.66 \Y 57.05 -7.04 50.01 74.00 54.00 -3.99 Peak
4858.33 \Y 45.90 0.74 46.64 74.00 54.00 -7.36 Peak
N/A
1500.00 H 59.49 -9.42 50.07 74.00 54.00 -3.93 Peak
1766.66 H 56.53 -8.37 48.16 74.00 54.00 -5.84 Peak
2160.00 H 56.78 -6.83 49.95 74.00 54.00 -4.05 Peak
4900.00 H 46.42 0.81 47.23 74.00 54.00 -6.77 Peak
N/A
Antenna: DAC1(TX1)
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. |Ant. Pol. . . . . .. Margin
(MHz) | (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1326.66 \Y 56.94 -10.37 46.57 74.00 54.00 -7.43 Peak
1873.33 \Y 56.11 -7.96 48.15 74.00 54.00 -5.85 Peak
2130.00 \% 58.89 -6.95 51.94 74.00 54.00 -2.06 Peak
4883.33 \% 45.19 0.78 45.97 74.00 54.00 -8.03 Peak
N/A
1393.33 H 57.24 --- -10.01 47.23 --- 74.00 54.00 -6.77 Peak
1533.33 H 57.14 --- -9.29 47.85 --- 74.00 54.00 -6.15 Peak
2210.00 H 56.84 -6.63 50.21 74.00 54.00 -3.79 Peak
4875.00 H 45.83 0.77 46.60 74.00 54.00 -7.40 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.

b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008

Operation Mode:  TX /IEEE 802.11g/ CH High Test Date: January 19, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Antenna: DACO(TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AV, Ant. / CL P.e a!( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1330.00 Vv 59.44 -10.36 49.08 74.00 54.00 | -492 | Peak
1500.00 Vv 59.32 -9.42 49.90 74.00 54.00 | -4.10 | Peak
2230.00 Vv 56.51 -6.55 49.96 74.00 5400 | -4.04 | Peak
4966.66 Vv 4521 0.92 46.13 74.00 5400 | -7.87 | Peak
N/A
1330.00 H 59.47 -10.36 49.11 74.00 5400 | -4.89 | Peak
1650.00 H 56.33 -8.83 47.50 74.00 5400 | -6.50 | Peak
2053.33 H 56.57 -7.25 49.32 74.00 5400 | -4.68 | Peak
4883.33 H 46.13 0.78 46.91 74.00 54.00 | -7.09 | Peak
N/A
Antenna: DAC1(TX1)
Peak AV |Ant./CL Actual Fs Peak AV .
Freq. |Ant. Pol. . . . . .. Margin
(MHz) | (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1326.66 Vv 61.15 -10.37 50.78 74.00 5400 | -3.22 | Peak
1746.66 Vv 56.63 -8.45 48.18 74.00 5400 | -5.82 | Peak
2166.66 Vv 57.09 -6.80 50.29 74.00 5400 | -3.71 | Peak
4916.66 Vv 46.06 0.84 46.90 74.00 54.00 | -7.10 | Peak
N/A
1326.66 H 59.38 -10.37 49.01 74.00 54.00 | -4.99 | Peak
1493.33 H 58.90 -9.46 49.44 74.00 5400 | -4.56 | Peak
2023.33 H 56.28 -7.37 48.91 74.00 5400 | -5.09 | Peak
4908.33 H 45.43 0.82 46.25 74.00 5400 | -7.75 | Peak
N/A
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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A

FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

Operation Mode:  TX/IEEE 802.11n HT20 TX /CH Low Test Date: January 19, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Antenna: DACO(TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AV, Ant./ CL P.e a!( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1330.00 v 59.80 -10.36 49 .44 74.00 5400 | -4.56 | Peak
1496.66 v 59.85 -9.44 50.41 74.00 54.00 | -3.59 | Peak
2173.33 \Y 56.97 -6.77 50.20 74.00 54.00 -3.80 Peak
4858.33 \Y 46.51 0.74 47.25 74.00 54.00 -6.75 Peak
N/A
1330.00 H 59.47 -10.36 49.11 74.00 54.00 -4.89 Peak
1986.66 H 56.47 -7.51 48.96 74.00 54.00 -5.04 Peak
2250.00 H 56.83 -6.47 50.36 74.00 54.00 -3.64 Peak
4866.66 H 46.48 0.75 47.23 74.00 54.00 -6.77 Peak
N/A
Antenna: DAC1(TX1)
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. |Ant. Pol. . . . . .. Margin
(MHz) | (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1330.00 \% 60.12 -10.36 49.76 74.00 54.00 -4.24 Peak
1500.00 \% 58.90 -9.42 49.48 74.00 54.00 -4.52 Peak
2253.33 \% 56.23 -6.46 49.77 74.00 54.00 -4.23 Peak
4858.33 \% 46.10 0.74 46.84 74.00 54.00 -7.16 Peak
N/A
1330.00 H 59.31 --- -10.36 48.95 --- 74.00 54.00 -5.05 Peak
1966.66 H 56.60 --- -7.59 49.01 --- 74.00 54.00 -4.99 Peak
2220.00 H 56.83 -6.59 50.24 74.00 54.00 -3.76 Peak
4833.33 H 44.83 0.69 45.52 74.00 54.00 -8.48 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.

b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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A

FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

Operation Mode:  TX/IEEE 802.11n HT20 TX /CH Mid Test Date: January 19, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Antenna: DACO(TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AV, Ant./ CL P.e a!( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1333.33 \ 58.89 --- -10.34 48.55 --- 74.00 54.00 -5.45 Peak
1710.00 \ 57.93 -—- -8.60 49.33 -—- 74.00 54.00 -4.67 Peak
2200.00 \ 57.07 -—- -6.67 50.40 -—- 74.00 54.00 -3.60 Peak
4866.66 \ 47.96 -—- 0.75 48.71 -—- 74.00 54.00 -5.29 Peak
N/A
1440.00 H 56.23 -—- -9.75 46.48 -—- 74.00 54.00 -7.52 Peak
1676.66 H 57.21 -—- -8.73 48.48 -—- 74.00 54.00 -5.52 Peak
2086.66 H 56.48 -—- -7.12 49.36 -—- 74.00 54.00 -4.64 Peak
4875.00 H 45.44 -—- 0.77 46.21 -—- 74.00 54.00 -7.79 Peak
N/A
Antenna: DAC1(TX1)
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. |Ant. Pol. . . . . .. Margin
(MHz) | (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) [(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1403.33 v 57.45 9.95 47.50 74.00 54.00 | -6.50 | Peak
1583.33 v 56.37 9.09 47.28 74.00 54.00 | -6.72 | Peak
1896.66 3% 56.70 -7.87 48.83 74.00 54.00 | -5.17 | Peak
4875.00 % 46.03 0.77 46.80 74.00 54.00 | -7.20 | Peak
N/A
1723.33 H 56.30 -—- -8.54 47.76 -—- 74.00 54.00 -6.24 Peak
1976.66 H 56.37 --- -7.55 48.82 --- 74.00 54.00 -5.18 Peak
2190.00 H 57.00 -—- -6.71 50.29 -—- 74.00 54.00 -3.71 Peak
4875.00 H 45.73 -—- 0.77 46.50 -—- 74.00 54.00 -7.50 Peak
N/A
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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A

FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

Operation Mode:  TX/IEEE 802.11n HT20 TX /CH High Test Date: January 19, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Antenna: DACO(TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AV, Ant./ CL P.e a!( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1360.00 \% 57.89 --- -10.19 47.70 --- 74.00 54.00 -6.30 Peak
1760.00 \Y 56.25 -8.40 47.85 74.00 54.00 -6.15 Peak
2190.00 \Y 57.73 -6.71 51.02 74.00 54.00 -2.98 Peak
4950.00 \Y 45.76 0.89 46.65 74.00 54.00 -7.35 Peak
N/A
1500.00 H 60.44 -9.42 51.02 74.00 54.00 -2.98 Peak
1716.66 H 58.92 -8.57 50.35 74.00 54.00 -3.65 Peak
2173.33 H 57.92 -6.77 51.15 74.00 54.00 -2.85 Peak
4933.33 H 45.44 0.87 46.31 74.00 54.00 -7.69 Peak
N/A
Antenna: DAC1(TX1)
Peak AV |Ant./CL Actual Fs Peak AV .
Freq. |Ant. Pol. . . . . .. Margin
(MHz) | (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1333.33 \% 58.96 -10.34 48.62 74.00 54.00 -5.38 Peak
1496.66 \% 58.61 -9.44 49.17 74.00 54.00 -4.83 Peak
2173.33 \% 57.36 -6.77 50.59 74.00 54.00 -3.41 Peak
4925.00 \% 46.24 0.85 47.09 74.00 54.00 -6.91 Peak
N/A
1330.00 H 59.58 --- -10.36 49.22 --- 74.00 54.00 -4.78 Peak
1703.33 H 58.93 --- -8.62 50.31 --- 74.00 54.00 -3.69 Peak
2273.33 H 57.32 -6.38 50.94 74.00 54.00 -3.06 Peak
4950.00 H 45.64 0.89 46.53 74.00 54.00 -7.47 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.

b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008

Operation Mode:  TX/IEEE 802.11n HT40 TX /CH Low Test Date: January 19, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Antenna: DACO(TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AV, Ant./ CL P.e a!( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1330.00 \ 59.44 --- -10.36 49.08 --- 74.00 54.00 -4.92 Peak
1493.33 \ 59.24 -—- -9.46 49.78 -—- 74.00 54.00 -4.22 Peak
2193.33 \ 57.25 -—- -6.69 50.56 -—- 74.00 54.00 -3.44 Peak
4825.00 \ 46.77 -—- 0.68 47.45 -—- 74.00 54.00 -6.55 Peak
N/A
1500.00 H 58.63 -—- -9.42 49.21 -—- 74.00 54.00 -4.79 Peak
2033.33 H 56.48 -—- -7.33 49.15 -—- 74.00 54.00 -4.85 Peak
2270.00 H 56.92 - -6.39 50.53 - 74.00 54.00 -3.47 Peak
4825.00 H 46.23 - 0.68 46.91 - 74.00 54.00 -7.09 Peak
N/A
Antenna: DAC1(TX1)
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. |Ant. Pol. . . . . .. Margin
(MHz) | (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) [(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1330.00 v 58.50 -10.36 | 48.14 74.00 5400 | -5.86 | Peak
1496.66 v 60.08 -9.44 50.64 74.00 5400 | -3.36 | Peak
1966.66 v 57.43 -7.59 49.84 74.00 5400 | -4.16 | Peak
4833.33 v 4538 0.69 46.07 74.00 5400 | -7.93 | Peak
N/A
1496.66 H 59.60 — -9.44 50.16 --- 74.00 54.00 -3.84 Peak
1700.00 H 58.33 — -8.64 49.69 --- 74.00 54.00 -4.31 Peak
2133.33 H 58.04 -—- -6.93 51.11 -—- 74.00 54.00 -2.89 Peak
4841.66 H 45.98 -—- 0.71 46.69 -—- 74.00 54.00 -7.31 Peak
N/A
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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A

FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

Operation Mode:  TX/IEEE 802.11n HT40 TX /CH Mid Test Date: January 19, 2008
Temperature: 25°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Antenna: DACO(TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AV, SIS P.e a!( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1350.00 Vv 57.53 -10.24 47.29 74.00 54.00 | -6.71 | Peak
1500.00 N 58.59 -9.42 49.17 74.00 54.00 | -4.83 | Peak
1686.66 vV 58.66 -8.69 49.97 74.00 54.00 | -4.03 | Peak
4891.66 Vv 45.65 0.79 46.44 74.00 54.00 | -7.56 | Peak
N/A
1500.00 H 59.80 -9.42 50.38 74.00 54.00 | -3.62 | Peak
1650.00 H 57.05 -8.83 48.22 74.00 54.00 | -5.78 | Peak
1720.00 H 58.13 -8.56 49.57 74.00 54.00 | -443 | Peak
4875.00 H 45.48 0.77 46.25 74.00 54.00 | -7.75 | Peak
N/A
Antenna: DAC1(TX1)
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. |Ant. Pol. . . . . .. Margin
(MHz) | (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1700.00 Vv 58.63 -8.64 49.99 74.00 54.00 | -4.01 | Peak
1993.00 Vv 57.04 -7.49 49.55 74.00 54.00 | -4.45 | Peak
2300.00 % 57.13 -6.27 50.86 74.00 54.00 | -3.14 | Peak
4883.33 vV 46.19 0.78 46.97 74.00 54.00 | -7.03 | Peak
N/A
1496.66 H 59.85 -9.44 50.41 74.00 54.00 | -3.59 | Peak
1706.66 H 58.81 -8.61 50.20 74.00 54.00 | -3.80 | Peak
2036.66 H 57.33 -7.31 50.02 74.00 54.00 | -3.98 | Peak
4900.00 H 46.42 0.81 47.23 74.00 54.00 | -6.77 | Peak
N/A
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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A

FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

Operation Mode:  TX/IEEE 802.11n HT40 /CH High Test Date: January 19, 2008
Temperature: 25°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Antenna: DACO(TXO0)
Actual Fs
Freq. |Ant. Pol. Pea.k AY Ant. / CL P.e al.( AV Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1420.00 \% 56.68 --- -9.86 46.82 --- 74.00 54.00 -7.18 Peak
1716.66 \Y 58.93 -8.57 50.36 74.00 54.00 -3.64 Peak
1996.66 \Y 56.70 -7.47 49.23 74.00 54.00 -4.77 Peak
4933.33 \Y 46.63 0.87 47.50 74.00 54.00 -6.50 Peak
N/A
1326.66 H 59.11 -10.37 48.74 74.00 54.00 -5.26 Peak
1716.66 H 57.66 -8.57 49.09 74.00 54.00 -4.91 Peak
2150.00 H 56.71 -6.87 49.84 74.00 54.00 -4.16 Peak
4883.33 H 46.44 0.78 47.22 74.00 54.00 -6.78 Peak
N/A
Antenna: DAC1(TX1)
Peak AV  |Ant./CL Actual Fs Peak AV .
Freq. |Ant. Pol. . . . . .. Margin
(MHz) | (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1330.00 \Y 59.16 -10.36 48.80 74.00 54.00 -5.20 Peak
1496.66 \Y 58.85 -9.44 49.41 74.00 54.00 -4.59 Peak
2233.33 \% 56.05 -6.54 49.51 74.00 54.00 -4.49 Peak
4833.33 \% 46.93 0.69 47.62 74.00 54.00 -6.38 Peak
N/A
1326.66 H 60.15 --- -10.37 49.78 --- 74.00 54.00 -4.22 Peak
1706.66 H 59.10 --- -8.61 50.49 --- 74.00 54.00 -3.51 Peak
2253.33 H 57.35 -6.46 50.89 74.00 54.00 -3.11 Peak
4875.00 H 46.64 0.77 47.41 74.00 54.00 -6.59 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.

b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms
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A

FCCID: Q72WLC123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

Operation Mode:  TX /IEEE 802.11b(Chain 0 + Chain 1) / CH Low Test Date: May 12, 2008
Temperature: 20°C Tested by: Tom
Humidity: 56 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol Pea‘k AY Ant./ CL P‘e al‘( I,XV, Margin
(MHz) H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1333.33 \ 57.65 --- -10.34 47.31 --- 74.00 54.00 -6.69 Peak
1786.67 \ 56.11 --- -8.30 47.81 --- 74.00 54.00 -6.19 Peak
2010.00 \% 56.41 --- -7.42 48.99 --- 74.00 54.00 -5.01 Peak
4825.00 \Y 48.58 --- 0.68 49.26 --- 74.00 54.00 -4.74 Peak
N/A
1500.00 H 56.46 --- -9.42 47.04 --- 74.00 54.00 -6.96 Peak
1983.33 H 56.03 --- -7.53 48.50 --- 74.00 54.00 -5.50 Peak
2216.67 H 56.46 --- -6.60 49.86 --- 74.00 54.00 -4.14 Peak
4841.67 H 45.96 --- 0.71 46.67 --- 74.00 54.00 -7.33 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR

A

Date of Issue: January 22, 2008

TX / IEEE 802.11b(Chain 0 + Chain 1) / CH

Operation Mode: Mid Test Date: May 12, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol. Pea‘k AY Ant. / CL P‘e al‘( I,XV, Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1066.67 \% 60.72 -11.80 48.92 74.00 54.00 -5.08 Peak
1763.33 \% 56.51 -8.39 48.12 74.00 54.00 -5.88 Peak
1910.00 \% 55.99 -7.81 48.18 74.00 54.00 -5.82 Peak
4875.00 \% 52.16 49.37 0.77 52.93 50.14 74.00 54.00 -3.86 | AVG.
N/A
1293.33 H 57.55 -10.56 46.99 74.00 54.00 -7.01 Peak
1613.33 H 56.55 -8.98 47.57 74.00 54.00 -6.43 Peak
1956.67 H 56.14 -7.63 48.51 74.00 54.00 -5.49 Peak
4875.00 H 49.92 0.77 50.69 74.00 54.00 -3.31 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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A

FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

TX / IEEE 802.11b(Chain 0 + Chain 1) / CH

Operation Mode: High Test Date: May 12, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol. Pea‘k AY Ant. / CL P‘e al‘( I,XV, Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)((dBuV/m)
1646.67 \ 56.59 --- -8.85 47.74 --- 74.00 54.00 -6.26 Peak
1903.33 \ 56.06 --- -7.84 48.22 --- 74.00 54.00 -5.78 Peak
2086.67 \ 56.09 --- -7.12 48.97 --- 74.00 54.00 -5.03 Peak
4925.00 \ 55.62 51.28 0.85 56.47 52.13 74.00 54.00 -1.87 AVG.
N/A
1713.33 H 55.97 --- -8.58 47.39 --- 74.00 54.00 -6.61 Peak
1933.33 H 56.45 --- -7.72 48.73 --- 74.00 54.00 -5.27 Peak
2113.33 H 56.99 --- -7.01 49.98 --- 74.00 54.00 -4.02 Peak
4958.33 H 46.81 --- 0.91 47.72 --- 74.00 54.00 -6.28 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.

b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008

Operation Mode:  TX /IEEE 802.11g(Chain 0 + Chain 1) / CH Low Test Date: May 12, 2008

Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol Pea‘k AY Ant./ CL P‘e al:{ I,XV, Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) [ (dB) [(dBuV/m)|(dBuV/m)|(dBuV/m)f(dBuV/m)
1066.67 v 63.47 -11.80 | 51.67 74.00 5400 | -2.33 | Peak
1676.67 v 55.99 -8.73 47.26 74.00 5400 | -6.74 | Peak
2233.33 Vv 56.48 -6.54 49.94 74.00 5400 | -4.06 | Peak
4825.00 \ 46.02 0.68 46.70 74.00 54.00 | -7.30 [ Peak
N/A
1636.67 H 56.14 -8.88 47.26 74.00 54.00 | -6.74 | Peak
1800.00 H 57.32 -8.24 49.08 74.00 54.00 | -4.92 | Peak
2083.33 H 57.40 -7.13 50.27 74.00 54.00 | -3.73 | Peak
4833.33 H 5235 | 49.53 0.69 53.04 50.22 74.00 54.00 | -3.78 | AVG.
N/A
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008

Operation Mode:  TX /IEEE 802.11g(Chain 0 + Chain 1) / CH Mid Test Date: May 12, 2008

Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol Pea‘k AY Ant./ CL P‘e al‘( I,XV, Margin
(MHz) HIV) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) | (dB) [(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1233.33 Vv 59.09 -10.89 [ 48.20 74.00 5400 | -5.80 | Peak
1596.67 v 57.51 -9.04 48.47 74.00 5400 | -5.53 | Peak
2136.67 Vv 57.64 -6.92 50.72 74.00 5400 | -3.28 | Peak
4875.00 v 48.33 0.77 49.10 74.00 54.00 | -4.90 [ Peak
N/A
1693.33 H 56.34 -8.66 47.68 74.00 54.00 | -6.32 | Peak
1960.00 H 56.81 -7.62 49.19 74.00 5400 | -4.81 [ Peak
2130.00 H 56.95 -6.95 50.00 74.00 54.00 | -4.00 [ Peak
4883.33 H 54.45 | 49.45 0.78 55.23 50.23 74.00 54.00 | -3.77 | AVG.
N/A
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCCID: Q72WLCI123NR Date of Issue: January 22, 2008

Operation Mode:  TX /IEEE 802.11g(Chain 0 + Chain 1)/ CH High Test Date: May 12, 2008

Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol Pea‘k AY Ant./ CL P‘e al‘( I,XV, Margin
(MHz) HIV) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) | (dB) [(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1063.33 Vv 60.22 -11.82 | 48.40 74.00 5400 | -5.60 | Peak
1743.33 Vv 56.08 -8.47 47.61 74.00 5400 | -6.39 | Peak
2066.67 v 56.20 -7.20 49.00 74.00 5400 | -5.00 | Peak
4925.00 v 50.51 0.85 51.36 74.00 54.00 | -2.64 [ Peak
N/A
1730.00 H 57.24 -8.52 48.72 74.00 54.00 | -5.28 [ Peak
1910.00 H 56.20 -7.81 48.39 74.00 5400 | -5.61 | Peak
2143.33 H 58.00 -6.89 51.11 74.00 54.00 | -2.89 | Peak
4933.33 H 53.01 | 47.48 0.87 53.88 48.35 74.00 54.00 | -5.65 | AVG.
N/A
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

TX / IEEE 802.11n HT20 (Chain 0 + Chain

Operation Mode: 1)/CH Low Test Date: May 12, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol. Pea‘k AY Ant. / CL P‘e al‘( I,XV, Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1066.67 \ 61.79 --- -11.80 49.99 --- 74.00 54.00 -4.01 Peak
1596.67 \ 57.68 --- -9.04 48.64 --- 74.00 54.00 -5.36 Peak
2273.33 \ 57.60 --- -6.38 51.22 --- 74.00 54.00 -2.78 Peak
4833.33 \Y 45.14 --- 0.69 45.83 --- 74.00 54.00 -8.17 Peak
N/A
1680.00 H 56.40 --- -8.71 47.69 --- 74.00 54.00 -6.31 Peak
1823.33 H 55.89 --- -8.15 47.74 --- 74.00 54.00 -6.26 Peak
2176.67 H 56.44 --- -6.76 49.68 --- 74.00 54.00 -4.32 Peak
4825.00 H 45.54 --- 0.68 46.22 --- 74.00 54.00 -7.78 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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A

FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

TX / IEEE 802.11n HT20 (Chain 0 + Chain I)Test Date:

Operation Mode: JCH Mid May 12, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol Pea‘k AY Ant./ CL P‘e al‘( I,XV, Margin
(MHz) H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) [(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1490.00 \Y 56.65 -9.47 47.18 74.00 54.00 -6.82 Peak
1686.67 \Y 56.54 -8.69 47.85 74.00 54.00 -6.15 Peak
2000.00 \Y 57.22 -7.46 49.76 74.00 54.00 -4.24 Peak
4908.33 \ 46.01 0.82 46.83 74.00 54.00 -7.17 Peak
N/A
1470.00 H 55.87 -9.58 46.29 74.00 54.00 -7.71 Peak
1723.33 H 56.34 -8.54 47.80 74.00 54.00 -6.20 Peak
2023.33 H 56.38 -7.37 49.01 74.00 54.00 -4.99 Peak
4866.67 H 49.48 0.75 50.23 74.00 54.00 -3.77 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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A

FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

TX / IEEE 802.11n HT20 (Chain 0 + Chain I)Test Date:

Operation Mode: /CH High May 12, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol. Pea‘k AY Ant. / CL P‘e al‘( I,XV, Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1030.00 \% 60.93 -12.01 48.92 74.00 54.00 -5.08 Peak
1510.00 \Y 57.23 -9.38 47.85 74.00 54.00 -6.15 Peak
2056.67 \Y 56.40 -7.24 49.16 74.00 54.00 -4.84 Peak
4916.67 \Y 49.36 0.84 50.20 74.00 54.00 -3.80 Peak
N/A
1620.00 H 55.43 -8.95 46.48 74.00 54.00 -7.52 Peak
1743.33 H 56.43 -8.47 47.96 74.00 54.00 -6.04 Peak
1970.00 H 56.64 -7.58 49.06 74.00 54.00 -4.94 Peak
4925.00 H 48.84 0.85 49.69 74.00 54.00 -4.31 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.

Page 107

Rev. 00




A

FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

TX / IEEE 802.11n HT40 (Chain 0 + Chain I)Test Date:

Operation Mode: /CH Low May 12, 2008
Temperature: 20°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol. Pea‘k AY Ant. / CL P‘e al‘( I,XV, Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1063.33 \% 62.13 -11.82 50.31 74.00 54.00 -3.69 Peak
1576.67 \Y 57.10 -9.12 47.98 74.00 54.00 -6.02 Peak
1833.33 \Y 56.77 -8.11 48.66 74.00 54.00 -5.34 Peak
4883.33 \Y 47.10 0.78 47.88 74.00 54.00 -6.12 Peak
N/A
1543.33 H 56.04 -9.25 46.79 74.00 54.00 -7.21 Peak
1683.33 H 56.52 -8.70 47.82 74.00 54.00 -6.18 Peak
1890.00 H 5791 -7.89 50.02 74.00 54.00 -3.98 Peak
4841.67 H 45.51 0.71 46.22 74.00 54.00 -7.78 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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A

FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

TX / IEEE 802.11n HT40 (Chain 0 + Chain I)Test Date:

Operation Mode: JCH Mid May 12, 2008
Temperature: 25°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol. Pea‘k AY Ant. / CL P‘e al‘( I,XV, Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1296.67 \Y 57.90 -10.54 47.36 74.00 54.00 -6.64 Peak
1633.33 \Y 56.80 -8.90 47.90 74.00 54.00 -6.10 Peak
1870.00 \Y 56.42 -7.97 48.45 74.00 54.00 -5.55 Peak
4883.33 \Y 45.97 0.78 46.75 74.00 54.00 -7.25 Peak
N/A
1526.67 H 56.29 -9.32 46.97 74.00 54.00 -7.03 Peak
1966.67 H 56.46 -7.59 48.87 74.00 54.00 -5.13 Peak
2163.33 H 56.10 -6.81 49.29 74.00 54.00 -4.71 Peak
4875.00 H 45.51 0.77 46.28 74.00 54.00 -7.72 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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FCCID: Q72WLCI123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

TX / IEEE 802.11n HT40(Chain 0 + Chain I)Test Date:

Operation Mode: /CH High May 12, 2008
Temperature: 25°C Tested by: Tom
Humidity: 70 % RH Polarity: Ver. / Hor.
Actual Fs
Freq. |Ant. Pol. Pea‘k AY Ant. / CL P‘e al‘( I,XV, Margin
(MHz) (H/V) Reading | Reading CF Peak AV Limit Limit (dB) Remark
(dBuV) | (dBuV) (dB) |(dBuV/m)|(dBuV/m)|(dBuV/m)|(dBuV/m)
1623.33 \Y 56.96 -8.94 48.02 74.00 54.00 -5.98 Peak
1880.00 \Y 55.85 -7.93 47.92 74.00 54.00 -6.08 Peak
2190.00 \Y 56.72 -6.71 50.01 74.00 54.00 -3.99 Peak
4933.33 \Y 45.82 0.87 46.69 74.00 54.00 -7.31 Peak
N/A
1600.00 H 55.72 -9.03 46.69 74.00 54.00 -7.31 Peak
1746.67 H 56.55 -8.45 48.10 74.00 54.00 -5.90 Peak
1996.67 H 56.52 -7.47 49.05 74.00 54.00 -4.95 Peak
4950.00 H 44.86 0.89 45.75 74.00 54.00 -8.25 Peak
N/A
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms
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FCCID: Q72WLC123NR

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP

Date of Issue: January 22, 2008

8.5.2 BAND EDGES MEASUREMENT

LIMIT

According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the spread
spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that

contains the highest level of the desired power, In addition, radiated emissions which fall in the

restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits

specified in15.209(a).

MEASUREMENT EQUIPMENT USED

Name of Equipment

Manufacturer

Model Serial Number |Calibration Due

PSA Spectrum Analyzer

Agilent

E4446A

US44300399

02/05/2008

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST CONFIGURATION
Antenna
yd tower
3m ‘ — Horn
EUT ’ d antenna
~\ i /
Spectrum
— analyzer
( ] i
V \
Turntable 0.8m Im
(]38
~ Pre-amp 5 OO
| | l |
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

TEST PROCEDURE
1. The EUT is placed on a turntable, which is 0.8m above the ground plane.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO
5. Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

TEST RESULTS

Refer to attach spectrum analyzer data chart.
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m Compliance Certification Services (Shenzhen) Inc.
Report No: SZ071122B01-RP FCC ID: Q72WLCI123NR Date of Issue: January 22, 2008

==;

Band Edges (802.11b / CH Low)

Detector mode: Peak Polarity: Vertical

#  Agilent 12:08:08 15 Jan 2003
Mkrl 2.398 8 GHz

Ref 126 dEpY #Atten 30 dB 55.96 JBpV
#Peak

Log
1a

dB/ /W\

] /
74.8

dBpV f
LaAy [

ML $2 1r/ﬁwf

$3 FC L0
A MMWMWWWWM

£(F)

FTun

Swp

Start 2.318 @ GHz Stop 2.428 B GHz
#Res BW 1 MHz #WEH 1 MHz Sweep 1 oms (681 pts)
Detector mode: Average Polarity: Vertical

% Agilent 12:09:23 15 Jan 2008

Mkrl 2.398 @ GHz
Ref 120 dBpY #Atten 30 dB 46,38 dEpY
#Avg
Log
14

dB/ ./ﬂ
/]
ol /
FAwy

WL 32 /
53 FC 7

£if): O

FTun "

Swp

Start 2.319 @ GHz - Stop 2.420 0 GHz
#Res BH 1 MHz #BW 18 Hz Sweep 27.12 5 (601 pts)
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Detector mode: Peak
- Agilent 18:17:43 Jan 15, 2003

Ref 128 dEpY Atten 38 dBE

Polarity: Horizontal

R T
Mkrl 2.398 @ GHz
0l.24 dBpY

#Peak
Log

14
dE/

A

1]
74.8

dEpY

LaAw

M1 52

53 FC

Aol TN PR

E('F) " e e R o =

FTun

Swp

Start 2,310 @ GHz
#Res BH 1 MHz

Detector mode: Average
#  Agilent 18:17:19 Jan 15, 2088

VBH 1 MHz

Ref 126 dBpY Atten 38 dB

Stop 2,420 8 GHz
Sweep 1 ms (GRL pts)

Polarity: Horizontal

R T
Mkrl 2,398 @ GHz
42.57 dBpY

#fwvg
Log

18
dB/

S

1]
54.8

dBpV
FAwvg

WL 52

53 FC

£
FTun

T

Swp

Start 2.318 @ GHz )

thes BH 1 MHz #/BW 18 Hz

Stop 2.420 @ GHz
Sweep 27.17 5 (661 pts)
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Band Edges (802.11b / CH High)

Detector mode: Peak Polarity: Vertical

¥ Agilent 14:16:50 Jan 15, 2008 R

Mkrl 2.433 5@ GHz

Ref 120 dBpl Atten 30 dB B5.71 dBpV
#Peak

Log

ey L \
0o |/ \

dBwl | / Y,

Lafv | - 5,

Ml 52 \Vﬂ\‘

53 FC A sl o]

£Cfn
FTun
Swp

Start 2.450 68 GHz Stop 2.500 80 GHz
#Res BW 1 MHz YEH 1 MHz Sweep 1 ms (BB ptad

Detector mode: Average Polarity: Vertical

¥ Agilent 14:44:10 Jan 15, 2088 R

Mkrl 2.4%3 58 GHz
Ref 120 dBpl Atten 30 dB 51.28 dBpY
#Hvg
Log
18

dB/ T\

2 |/ \
e |/ \
Wl 52 \\/f \\f“

53 FC Y,

ECf e
FTun
Swp

Start 2,450 0@ GHz Stop 2.5600 @6 GHz
#Res BH 1 MHz #YBH 18 Hz Sweep 12.33 5 (601 pts)
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Detector mode: Peak Polarity: Horizontal

4 Agilent 18:14:58 Jan 15, 2008 R T
Mkrl 2.483 50 GHz

Ref 128 dEpY Atten 30 dB 51.44 JBpY
#Peak

Log
18
dB/

0
74.8

dBwY / \

LgAy i 4

ML 52 / \

33 Fcl./ M\Nmmﬁﬁmﬂhﬁ .

F\MIMMQ‘IL.J!J;I. Al L e Bty abonih o
£

FTun
Swa

Start 2.450 88 GHz Stop 2.508 08 GHz
#Res BH 1 MHz YEH 1 MHz Sweep 1 ms (BB pts)

Detector mode: Average Polarity: Horizontal

= Agilent 13:15:22 Jan 15, 2008 R T

Mkrl 2.483 50 GHz
Ref 128 dBpl Atten 38 dB 42.21 dBpV
#Hvg
Log
18
dB/

R
o] \“\\
4.0

dBpY /f
FAvg

Wl s2 / \

53 FC[ | |

£of:
FTun J/F\\“—“ah__ﬂéau
Swn

Start 2.450 80 GHz " Stop 2.508 68 GHz
#Res BH 1 MHz #+VEH 18 Hz Sweep 12.33 5 (6A1 pts)
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Band Edges (802.11g / CH Low)

Detector mode: Peak Polarity: Vertical

#% Agilent 11:55:58 15 Jan 2008
Mkrl 2,390 & GHz
Ref 120 dBpl #Atten 38 dB 59.96 dBpY

#Peak
Log

18
de/ {J“’V“M

ol /
74.8

dBpl .r

LegAy L

M1 52
53 FC

o

G
FTun
Swp

Start 2.310 @ GHz Stop 2.420 8 GHz
#Res BW 1 MHz #JBH 1 MHz Sweep 1 ms (GAL pts)

Detector mode: Average Polarity: Vertical

- Agilent 11:57:14 15 Jan 2063

Mkrl 2,398 8 GHz
Ref 120 dEpV #Atten 30 dB 47.88 dBpY
#fwvg
Log
18
dB/

(_f~~—\_/_'_'—_—‘
ol {
54.8
dBpY }
FAwvg

WL 52 ﬂ/

$3 FC )

£0); Ed

FTun S E—

Swp

Start 2.310 8 GHz - Stop 2.420 @ GHz
#Res BH 1 MHz #\JBH 16 Hz Sweep 27.17 5 (661 pts)
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Detector mode: Peak Polarity: Horizontal
¥ Agilent 153:18:57 Jan 15, 26003 R T

Mkrl 2.396 @ GHz
Ref 126 dEpY Atten 38 dB 52.584 dBpV
#Feak
Log
1@
dB/

ol /
74.8

dBpl ;

LAy !

M1 52 fJ
§3 FC béﬁﬂ#y
H i T Dby v.w‘l’

E('F) R S S T S e A L B

FTun
Swp

Start 2.310 @ GHz Stop 2.420 @ GHz
#Res BW 1 MHz YEH 1 MHz Sweep 1 ms (BB ptad

Detector mode: Average Polarity: Horizontal

¥ Agilent 15:19:45 Jan 15, 2088 R T

Mkrl 2.398 8 GHz
Ref 120 dBpl Atten 30 dB 42.84 dBpY
#Hvg
Log
18
dB/

ol [
54.0

dBpY ]
FAvg

Wl s2 /
33 FC

ECf): 1
FTun fjl’f/fj

Swp

Start 2,310 @ GHz " Stop 2.420 @ GHz
#Res BH 1 MHz #YBH 18 Hz Sweep 27.12 5 (BB pts)
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Band Edges (802.11g / CH High)

Detector mode: Peak Polarity: Vertical

- Agilent 14:12:31  Jan 15, 2083 R
Mkrl 2.483 58 GHz

Ref 128 dBpl Atten 30 dB 63,18 dEpVY
#Peak

Log
14
dB/

/Ww_‘”“”_”\

Do |/ \
dBpY Vi
LgAy A T

Ml 52
53 FC RtV Y A

Ef:
FTun
Swp

Start 2,458 88 GHz Stop 2.500 08 GHz
#Res BH 1 MHz VEH 1 MHz Sween 1 oms (BAL pts)

Detector mode: Average Polarity: Vertical

- Agilent 14:11:07 Jan 15, 2083 R

Mkrl 2.483 58 GHz
Ref 128 dBEpY Atten 30 4B 5259 dBpl
#Aug
Log
18
dB/

D / \
54.0
dBpY / \
PAva
WL $2
53 FC

£
FTun
Swp

Start 2.458 06 GHz " Stop 2.568 @8 GHz
#Res B 1 MHz #\JBl 18 Hz Sweep 12.33 5 (601 pts)
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Detector mode: Peak
% Agilent 18:13:49 Jan 15, 2003

Ref 128 dEpV Atten 36 dB

Polarity: Horizontal

R T
Mkrl 2.483 58 GHz
08.85 dBpl

#Peak
Log

1@
dB/

oo |/ \

dBpy |/ y

Lafy |/ |

M1 S2j \x‘\

53 FC }

1
H %Mhh&mr sl RIS LT

£t
FTun

Swp

Start 2.458 @8 GHz

Stop 2.588 0@ GHz

#Res BW 1 MHz VEH 1 MH=z Sweep 1 ms (601 pts)
Detector mode: Average Polarity: Horizontal
- Agilent 13:13:17  Jan 15, 2083 R T
Mkrl 2.433 58 GHz
Ref 126 dEpY Atten 360 dB 41.63 dBpV
#Hug
Log
14
dB/
DI [ I X
54.6

dBpY / \
PAwvag

W1 S2 / \

53 FC[ |

VA

£if:
FTun

e

Swp

Start 2.458 8@ GHz )
#Res BHW 1 MHz #YBW 18 Hz

Page 120
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Band Edges (802.11n HT20 Mode / CH Low)

Detector mode: Peak Polarity: Vertical

#% Agilent 12:13:03 15 Jan 2008
Mkrl 2,390 & GHz
Ref 120 dBpl #Atten 38 dB 61.96 dBpY

#Peak
Log

1@
dB/ ‘/‘—*"“’\-’_“'—"“_

ol /
74.8

dEpY 1{
LAy g

M1 52 W

$3 FC LS

£0f 0
FTun
Swp

Start 2.310 @ GHz Stop 2.420 8 GHz
#Res BW 1 MHz YEH 1 MHz Sweep 1 ms (GAL pts)

Detector mode: Average Polarity: Vertical

- Agilent 12:17:33 15 Jan 2063

Mkrl 2,398 8 GHz
Ref 120 dEpV #Atten 30 dB £1.11 dBpY
#fwvg
Log
18
dB/

bl
54.8
dBpl

FAwvg

WL W2
53 FC

£
FTun
Swp

Start 2.310 8 GHz - Stop 2.420 @ GHz
#Res BH 1 MHz #\JBH 16 Hz Sweep 27.17 5 (661 pts)
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Detector mode: Peak Polarity: Horizontal

% Agilent 18:21:23 Jan 15, 2008 R T

Mkrl 2.398 @ GHz

Ref 120 dEpV Atten 30 dB 51.208 dEpY
#Feak

Log
14
dB/

ol /
;4.8

dEpY f
LgAw |

Ml 52 f/

33 FC

AP 1 T I P
Cala i A LA

£(f): [t et
FTun
Swp

Start 2.310 0 GHz Stop 2.426 B GHz
#Res BH 1 MHz VBH 1 MHz Sweep 1 ms (681 pts)

Detector mode: Average Polarity: Horizontal

¥ Agilent 15:26:53 Jan 15, 2088 R T

Mkrl 2.398 8 GHz
Ref 120 dBpl Atten 30 dB 42.52 dBpY
#Hvg
Log
18
dB/

i F
54.0

dBpY [
FAvg

ML 52 }
33 FC o

ECf): 1
FTun
Swp

Start 2,310 @ GHz " Stop 2.420 @ GHz
#Res BH 1 MHz #YBH 18 Hz Sweep 27.12 5 (BB pts)
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Band Edges (802.11n HT20 Mode / CH High)

Detector mode: Peak Polarity: Vertical

% Agilent 13:45:63 15 Jan 2008 R
Mkrl 2.433 5@ GHz

Ref 120 dBpl #Atten 30 dB B3.66 dBpY
#Peak

Log
18
dB/ /_ DO R

/ \
oo |/ \

dBY (=N

LgAuw R

ML 52 .

33 FC [T Y Y

£Cfn
FTun
Swp

Start 2.450 68 GHz Stop 2.500 80 GHz
#Res BW 1 MHz YEH 1 MHz Sweep 1 ms (BB ptad

Detector mode: Average Polarity: Vertical

¥ Agilent 13:43:54 15 Jan 2063 R

Mkrl 2.4%3 58 GHz
Ref 120 dBpl #Atten 30 dB 52.57 dBpY
#Hvg
Log
18
dB/

Dl / \
54.0

dBpY / \
FAvg | \Mﬂ\
WL §2

33 FC

ECf
FTun
Swp

Start 2,450 0@ GHz - Stop 2.5600 @6 GHz
#Res BH 1 MHz #YBH 18 Hz Sweep 12.33 5 (601 pts)
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Detector mode: Peak Polarity: Horizontal
% Agilent 18:11:47 Jan 15, 2008 R T

Mkrl 2.483 56 GHz
Ref 126 dEpVY Atten 38 dB 50,67 dEpY
#Feak
Log
18
dB/

0o |/ \

dBw | / |

Lgfy |/ Y

Ml S2 \‘\\
53 FC

A WMJ
£

FTun
Swa

it o Pt 2l
L) ,

E
9

h

L

Start 2.450 88 GHz Stop 2.508 08 GHz
#Res BH 1 MHz YEH 1 MHz Sweep 1 ms (BB pts)

Detector mode: Average Polarity: Horizontal

= Agilent 13:12:19 Jan 15, 2008 R T

Mkrl 2.483 50 GHz
Ref 128 dBpl Atten 38 dB 41.85 dBpV
#Hvg
Log
18
dB/

o] f e
4.0

dBpY / \
FAvg

WL 52 / \

53 FCl/ N
£(f:
FTun \x——c’—l

Swn

Start 2.450 80 GHz - Stop 2.508 68 GHz
#Res BH 1 MHz #+VEH 18 Hz Sweep 12.33 5 (6A1 pts)
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Band Edges (802.11n HT40 Mode / CH Low)

Detector mode: Peak Polarity: Vertical

s Agilent 12:22:15 15 Jan 2008
Mkrl 2,390 & GHz

Ref 120 dEpY #Atten 30 dB 51.58 dEpY
#Peak
Log
18
dB/
——

ol /
;4.8

dEpY H')
LgAv i

Ml §2 A
53 FC

1
£0f 0
FTun
Swp

Start 2.310 @ GHz Stop 2.420 8 GHz
#Res BW 1 MHz YEH 1 MHz Sweep 1 ms (GAL pts)

Detector mode: Average Polarity: Vertical

- Agilent 12:21:36 15 Jan 2003

Mkrl 2,398 8 GHz
Ref 120 dEpV #Atten 30 dB £1.56 dBpY
#fwvg
Log
18
dB/

bl
54.8
dBpl

FAwvg

WL W2
53 FC

£
FTun
Swp

Start 2.310 8 GHz - Stop 2.420 @ GHz
#Res BH 1 MHz #\JBH 16 Hz Sweep 27.17 5 (661 pts)
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Detector mode: Peak Polarity: Horizontal

3 Agilent 13:07:08 Jan 15, 2003 R T

Mkrl 2.398 @ GHz
Ref 126 dBpY Atten 38 dB 52.64 dBpY

#Peak
Log

14
dB/

ol /
74.8

dBpl ;
LAy !

Ml 52 /

33 FC 1

RSP CY SOR Y, ST SR LT R ¥ L L
£Cf

FTun
Swp

Start 2.310 @ GHz Stop 2.420 @ GHz
#Res BW 1 MHz YEH 1 MHz Sweep 1 ms (BB ptad

Detector mode: Average Polarity: Horizontal

¥ Agilent 15:05:01 Jan 15, 2088 R T

Mkrl 2.398 8 GHz
Ref 120 dBpl Atten 30 dB 43.34 dBpY
#Hvg
Log
18
dB/

ol |

4.0 a
dBpY {
FAvg

WL 52 }
53 FC ]

ECf): 1 ’
FTun ~31’“f\f

Swp

Start 2,310 @ GHz - Stop 2.420 @ GHz
#Res BH 1 MHz #YBH 18 Hz Sweep 27.12 5 (BB pts)
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Band Edges (802.11n HT40 Mode / CH High)

Detector mode: Peak Polarity: Vertical

- Agilent 13:46:48 15 Jan 2008 R
Mkrl 2.483 58 GHz

Ref 128 dBpl #Atten 30 4B 62.32 dBpV
#Peak

Log
14
dB/

2 \
dBpY N

LgAw N

ML 52 -
53 FC T ]

Ef:
FTun
Swp

Start 2,458 88 GHz Stop 2.500 08 GHz
#Res BH 1 MHz VEH 1 MHz Sween 1 oms (BAL pts)

Detector mode: Average Polarity: Vertical

- Agilent 13:41:48 15 Jan 2668 R

Mkrl 2.483 58 GHz
Ref 128 dBEpY #Atten 30 4B 51.78 dBpl
#Aug
Log
18
dB/

DI \
54.0
dBpY \
PAva

WL 52 \’\

§3 FC S .

£ [
FTun
Swp

Start 2.458 06 GHz - Stop 2.568 @8 GHz
#Res B 1 MHz #\JBl 18 Hz Sweep 12.33 5 (601 pts)
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Detector mode: Peak Polarity: Horizontal
¥ Agilent 18:18:25  Jan 15, 2003 R T

Ref 1268 dBpl

#Peak
Log
14
dB/

ol
74.8
dEpl!

LaPw

Ml 352
53 FC

£
FTun
Swp

Mkrl 2.483 58 GHz
Atten 3@ dB 51.52 dEpY

B L
MMW s hed Marpynnip,

Start 2,458 08 GHz Stop 2.500 89 GHz
#Ras BH 1 MHz

Detector mode: Average Polarity: Horizontal
% Agilent 18:09:33 Jan 15, 2008 R T

Fef 128 dEpY

#Hvn
Log
18
dB/

D
54.8
dBpY
PRwg

W1 52
53 FC

£05:
FTun
Swp

VBH 1 MHz Sweep 1 ms (BA1 pts)

Mkrl 2.483 58 GHz
Atten 38 dB 42.26 dBpY

VS

RSN Y

Start 2.450 86 GHz Stop 2.560 80 GHz
#Res BH 1 MHz

#/BW 18 Hz Sweep 12.35 5 (BB pts)
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=

8.6 POWERLINE CONDUCTED EMISSIONS

LIMITS

§ 15.207 (a) Except as shown in paragraph (b) and (c) this section, for an intentional radiator that
is designed to be connected to the public utility (AC) power line, the radio frequency voltage that
is conducted back onto the AC power line on any frequency or frequencies within the band 150
kHz to 30 MHz shall not exceed the limits in the following table, as measured using a 50 pH/50
ohms line impedance stabilization network (LISN). Compliance with the provisions of this
paragraph shall be based on the measurement of the radio frequency voltage between each power
line and ground at the power terminal.

The lower limit applies at the boundary between the frequency ranges.

Frequency Range (MHz) Limits (dBpV)
Quasi-peak Average
0.15t0 0.50 66 to 56 56 to 46
0.50to 5 56 26
5to 30 60 =0

MEASUREMENT EQUIPMENT USED

Conducted Emission Test Site G
Name of Equipment Manufacturer Model Serial Number | Calibration Due
ESCI EMI TEST
RECEIVESCI ROHDE&SCHWARZ 1166.5950 03 100088 02/05/2008
LISN EMCO 382572 1371 02/05/2008
LISN EMCO 3825/2 8901-1459 02/05/2008

Remark: Each piece of equipment is scheduled for calibration once a year.
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TEST CONFIGURATION

Vert. reference
plane

/ EMI receiver
2o

¥

LISN Reference ground plane
See test photographs attached in Appendix 1 for the actual connections between EUT and support

equipment.

TEST PROCEDURE
1. The EUT was placed on a table, which is 0.8m above ground plane.

2. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

3. Repeat above procedures until all frequency measured were complete.

TEST RESULTS

The initial step in collecting conducted data is a spectrum analyzer peak scan of the measurement range.
Significant peaks are then marked as shown on the following data page, and these signals are then

quasi-peaked.
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Test Data

Test Mode: Normal Location: Site G

Model Name: WLC-123NR Test Date: January 19, 2008

Tested by: Tom Gan Test Results: Passed
FREQ | PEAK | Q.P. | AVG | Q.P. AVG Q.P. AVG | NOTE
MHz RAW | RAW [ RAW | Limit Limit | Margin | Margin

dBuV | dBuV | dBuV | dBuV | dBuV dB dB

0.205 45.16 64.41 54.41 -9.25 L1
0.517 42.48 56.00 46.00 -3.52 L1
0.932 43.86 56.00 46.00 -2.14 L1
1.343 43.70 --- --- 56.00 46.00 --- -2.30 L1
2.056 41.71 56.00 46.00 -4.29 L1
3.306 38.77 56.00 46.00 -7.23 L1
0.205 50.07 --- --- 64.41 54.41 --- -4.34 L2
0.290 39.89 61.97 51.97 -12.08 L2
0.824 42.79 56.00 46.00 -3.21 L2
1.236 43.65 56.00 46.00 -2.35 L2
1.551 42.27 56.00 46.00 -3.73 L2
1.959 42.04 --- --- 56.00 46.00 --- -3.96 L2

Note: The chart above shows the highest readings taken from the final data.

Remark:

1. The measuring frequencies range between 0.15 MHz and 30 MHz.

2. The emissions measured in the frequency range between 0.15 MHz and 30MHz were made with an instrument
using Quasi-peak detector and Average detector.

3. ““---”” denotes the emission level was or more than 2dB below the Average limit, and no re-check was made.

4. The IF bandwidth of SPA between 0.15MHz and 30MHz was 10KHz. The IF bandwidth of Test Receiver
between 0.15MHz and 30MHz was 9kHz.

5. L1=Line One (Live Line) /L2 = Line Two (Neutral Line)

Note:

Freq. = Emission frequency in MHz

Factor (dB) = cable loss + Insertion loss of LISN+ Insertion loss of TRANSIENT LIMITER (The TRANSIENT

LIMITER included 10 dB ATTENUATION)

Amptd dBuV = Uncorrected Analyzer/Receiver reading + cable loss + Insertion loss of LISN+ Insertion loss of
TRANSIENT LIMITER,

LimitdBuV = Limit stated in standard

MargindB = Reading in reference to limit ~ Margin (dB) = Amptd (dBuV) — Limit (dBuV)
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APPENDIX 1
PHOTOGRPHS OF TEST SETUP

LINE CONDUCTED EMISSION TEST
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RADIATED EMISSION TEST
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